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Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and Asia, is one of the leading
independent testing and certification facilities providing customers with one-stop shop services for Compliance Testing
and Global Certifications.

In addition to testing and certification, SIEMIC provides initial design reviews and compliance

management through out a project. Our extensive experience with China, Asia Pacific, North America,
European, and international compliance requirements, assures the fastest, most cost effective way to attain
regulatory compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region Accreditation Body Scope
USA FCC, A2LA EMC , RF/Wireless , Telecom , SAR
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom , SAR
Taiwan BSMI, NCC, NIST EMC, RF, Telecom , Safety
Hong Kong OFTA , NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF, Telecom, Safety , SAR
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety, SAR

Accreditations for Product Certifications

Country Accreditation Body Scope
USA FCC TCB, NIST EMC, RF, Telecom
Canada ICFCB, NIST EMC , RF, Telecom
Singapore iDA, NIST EMC, RF, Telecom
EU NB EMC & R&TTE Directive
Japan MIC, (RCB 208) RF , Telecom
HongKong OFTA (US002) RF , Telecom
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The purpose of this test program was to demonstrate compliance of the Exalt Communications Inc.,
ExtendAir, and model: ExtendAir rc240xx against the current Stipulated Standards. The ExtendAir have
demonstrated compliance with the FCC 15.249 2010, RSS-210 Issue 8 : 2010.

EUT Information

El!T_ ExtendAir all-outdoor 24 GHz systems are a first-of-their-kind line of entry-level high
Description performance point-to-point radios designed for wire-speed Fast Ethernet and TDM
operation in the license-exempt 24 GHz spectrum. Delivering guaranteed Ethernet
throughput and toll-quality voice in urban and suburban environments, these TDD-based
systems support 200 Mbps aggregate Ethernet throughput and optional native 4xT1/E1.
ExtendAir is designed to meet the business critical performance, capital and operating

requirements of enterprises, government organizations and service providers.

ModelNo  * ExtendAir rc240xx
Serial No . EC16110177
Input Power . 72W, 48 VDC
Classification

Per Stipulated : point-to-point radios
Test Standard

Note: 1) The ExtendAir models are ExtendAir rc240xx. (with xx: 00, 05, 10, 15) and (00: 1x PoE; 05:
1XPoE+2xETH; 10: 1xPoE+4xT/E1; 15: same as 10).
2) The RF sub-systems ExtendAir rc24000, ExtendAir rc 24005 and ExtendAir rc24010 are
electronically identical to each other. The models include different numbers of Ethernet and T1/E1
ports as an option.
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Compliance testing of ExtendAir model ExtendAir rc240xx with stipulated
Purpose standard

Applicant / Client Exalt Communications Inc.

Exalt Communications Inc.
Manufacturer 580 Division Street
Campbell, CA 95008 USA

Laboratory performing the tests SIEMIC Laboratories
Test report reference number SL11031701-EXT-004 (FCC & IC) rev 4.0
Date EUT received July 18 2011
Standard applied See Page 9
Dates of test (from - to) July 4 to July 152011
No of Units: 2
Equipment Category: PTP
Trade Name: Exalt Communications Inc.
Model Name: ExtendAir rc240xx

Channel Bandwidth 16MHz: 24.062GHz - 24.235GHz
RF Operating Frequency (ies) Channel Bandwidth 32MHz: 24.07GHz - 24.227GHz

Channel Bandwidth 64MHz: 24.086GHz — 24.211GHz
Modulation: QPSK, 16QAM, 64QAM
FCC ID: TTM-124P05N

IC ID: 6254A-124P05N
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The product was tested in accordance with the following specifications. All Testing has been performed according to below

product classification:

point-to-point radios
Test Results Summary

Test Standard Description Pass / Fail

CFR 47 Part 15.249: 2010 | RSS 210 Issue 8: 2010
15.203 Antenna Requirement Pass
15.205 RSS210(A8.5) Restricted Band of Operation Pass
15.207(a) RSSGen (7.2.2) Conducted Emissions Voltage Pass
15.209; 15.249 RSS210 Annex 12 (a), | Fundamental field strength & Radiated Spurious Emissions Pass

(d). ()

RSS210(A8.2) Occupied Bandwidth Pass

RSS210 Annex 12 (a) Antenna port power Pass
ANSI C63.4: 2003/ RSS-Gen Issue 8: 2010
PS: All measurement uncertainties are not taken into consideration for all presented test result.
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5.1 Antenna Requirement

Requirement(s): 47 CFR §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

Antenna requirement must meet at least one of the following:
a) Antenna must be permanently attached to the device.

b) Antenna must use a unique type of connector to attach to the device.

Device must be professionally installed. Installer shall be responsible for ensuring that the correct antenna

c)
is employed with the device.

The antenna is external antenna.

Antenna model: HP2-26EX with gain 41.1dBi
Antenna Model: HPCPE-276EX with gain 35.9dBi
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5.2 Conducted Emissions Voltage

Requirement:

Conducted limit (dBuV)
Frequency of emission (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
*Decreases with the logarithm of the frequency.
Procedures:
1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct CISPR
and Average detectors, are reported. All other emissions were relatively insignificant.
2. A"-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.
3. Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 9kHz — 30MHz (Average & Quasi-peak) is +3.5dB.

4, Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : July 4 to July 152011
Tested By : Choon Sian Ooi

Test Result: Pass
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Frequency {MHz)
Quasi-Peak Limit Average Limit

Phase Line Plot at 120VAC @ 60Hz

Frequency Class B Limit VI:‘IIEe Class B Limit Margin

(MHz) (dB) (dByV) (dB) (dB)

8.50 31.67 60.00 -28.33 26.69 50.00 -23.31 Phase
8.12 28.89 60.00 -31.11 21.96 50.00 -28.04 Phase
8.35 29.53 60.00 -30.47 23.31 50.00 -26.69 Phase
7.66 30.81 60.00 -29.19 2513 50.00 -24.87 Phase
8.27 30.30 60.00 -29.70 2549 50.00 -24.51 Phase
7.58 30.08 60.00 -29.92 2443 50.00 -25.57 Phase
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Frequency {MHz)
Neutral Line Plot at 120VAC @ 60Hz
Frequency VSI: e Cll-aismsitB Margin \2}’39 Class B Limit Margin Line

(MHz) (dByV) (dB) (dB) (dByV) (([5)] (dB)

8.23 30.48 60.00 -29.52 25.80 50.00 -24.20 Neutral
8.61 26.41 60.00 -33.59 20.95 50.00 -29.05 Neutral
8.38 26.40 60.00 -33.60 20.38 50.00 -29.62 Neutral
1.77 29.30 60.00 -30.70 23.68 50.00 -26.32 Neutral
7.92 2747 60.00 -32.53 23.69 50.00 -26.31 Neutral
8.53 2749 60.00 -32.51 22.88 50.00 -27.12 Neutral
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5.3 Radiated Spurious Emission < 1GHz

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 1GHz & 1GHz above ( 3m & 10m) is +/-6dB.

4 Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : July 4 to July 152011
Tested By : Choon Sian Ooi

Standard Requirement: 47 CFR §15.249(d)

Procedures:  Radiated emissions measured according to ANSI C63.4. The EUT was set to transmit at the highest
output power. The EUT was set to transmit at mid channel. Note that setting the channel other than mid;
the spurious emissions are the same.

The limit converted from microvolts/meter to decibel microvolts/meter.

Sample Calculation: Corrected Amplitude = Raw Amplitude (dBuV/m) + ACF (dB) + Cable Loss (dB)

Test Result: Pass
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Radiated Emission (Transmit Mode)

Amplitude {dBuY fm)

1
30.0 100.0 1000.0
Freguency (MHz)

30MHz ~1000MHz Result @ 3m (Transmit Mode)

Corrected Turntable . .
Frequency . i . Antenna height Class B Limit
Quasi-Peak position Polarity
(MHz) (dBuVim) @ 3m (deg) (cm) (dBuV/m)
H
360.00 45.00 100.00 H 100.00 46.00 -1.00
210.44 18.74 115.00 H 136.00 43.50 -24.76
834.39 30.59 209.00 \ 369.00 46.00 -15.41
824.20 30.85 38.00 v 108.00 46.00 -15.15
600.00 45.01 163.00 H 110.00 46.00 -0.99
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5.4 Fundamental Field strength , Harmonic Emission & Band Edge

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 1GHz & 1GHz above ( 3m & 10m) is +/-6dB.

4, Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : July 4 to July 152011
Tested By : Choon Sian Ooi

Standard Requirement: 47 CFR §15.249(d) & 15.249

Procedures: Equipment was setup in a semi-anechoic chamber. For measurements above 1 GHz an average measurement
was taken with a 10Hz video bandwidth. The EUT was tested at low, mid and high with the highest output power. Investigated up to
10t harmonic of the operating frequency.

Sample Calculation:

EUT Field Strength = Raw Amplitude (dBuV/m) — Amplifier Gain (dB) + Antenna Factor (dB) + Cable Loss (dB) + Filter Attenuation
(dB, if used)

Test Result: Pass
Note: The software power setting is -4dBm
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Fundamental Field Strength — tested with antenna model: HP2-26EX

Modulation QPSK, Channel bandwidth 16MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuV/m) Margin (dBuV/m) Margin Comments
24.062 46.66 1.00 187.00 v 35.90 2410 106.66 128.00 -21.34 147.00 -40.34 Peak
24.062 37.39 1.00 187.00 v 35.90 2410 97.39 128.00 -30.61 147.00 -49.61 Avg
24.062 67.63 359.00 135.00 h 35.90 2410 127.63 128.00 -0.37 147.00 -19.37 Peak
24.062 58.26 359.00 135.00 h 35.90 2410 118.26 128.00 9.74 147.00 -28.74 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuV/m) Margin (dBuV/m) Margin Comments
24.149 4526 4.00 187.00 v 35.90 2410 105.26 128.00 -22.74 147.00 -41.74 Peak
24.149 3545 4.00 187.00 v 35.90 2410 95.45 128.00 -32.55 147.00 -51.55 Avg
24.149 66.46 0.00 135.00 h 35.90 2410 126.46 128.00 -1.54 147.00 -20.54 Peak
24.149 57.41 0.00 135.00 h 35.90 2410 117.41 128.00 -10.59 147.00 -29.59 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuV/m) Margin (dBuV/m) Margin Comments
24235 46.36 358.00 157.00 v 35.90 2410 106.36 128.00 -21.64 147.00 -40.64 Peak
24235 38.21 358.00 157.00 v 35.90 2410 98.21 128.00 -29.79 147.00 -48.79 Avg
24235 67.84 3.00 245.00 h 35.90 2410 127.84 128.00 -0.16 147.00 -19.16 Peak
24235 58.45 3.00 245.00 h 35.90 2410 118.45 128.00 -9.55 147.00 -28.55 Avg
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Modulation QPSK, Channel bandwidth 32MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuVim) Margin Comments
2407 45.19 359.00 155.00 v 35.90 2410 105.19 128.00 -22.81 147.00 -41.81 Peak
24.07 35.93 359.00 155.00 v 35.90 24.10 95.93 128.00 -32.07 147.00 -51.07 Avg
2407 65.80 3.00 113.00 h 35.90 2410 125.80 128.00 2.20 147.00 -21.20 Peak
2407 56.94 3.00 113.00 h 35.90 2410 116.94 128.00 -11.06 147.00 -30.06 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuVim) Margin Comments
24.149 43.74 360.00 135.00 v 35.90 2410 103.74 128.00 -24.26 147.00 -43.26 Peak
24.149 34.06 360.00 135.00 v 35.90 24.10 94.06 128.00 -33.94 147.00 -52.94 Avg
24.149 64.73 1.00 132.00 h 35.90 2410 12473 128.00 -3.27 147.00 2227 Peak
24.149 56.02 1.00 132.00 h 35.90 24.10 116.02 128.00 -11.98 147.00 -30.98 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/im) Margin Comments
24227 44.72 359.00 127.00 v 35.90 2410 104.72 128.00 -23.28 147.00 -42.28 Peak
24221 36.54 359.00 127.00 v 35.90 24.10 96.54 128.00 -31.46 147.00 -50.46 Avg
24227 66.09 0.00 168.00 h 35.90 2410 126.09 128.00 -1.91 147.00 -20.91 Peak
24227 56.45 0.00 168.00 h 35.90 24.10 116.45 128.00 -11.55 147.00 -30.55 Avg
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Modulation QPSK, Channel bandwidth 64MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuVim) Margin Comments
24.086 44.34 358.00 241.00 v 35.90 2410 104.34 128.00 -23.66 147.00 -42.66 Peak
24.086 35.77 358.00 241.00 v 3590 2410 95.77 128.00 -32.23 147.00 -51.23 Avg
24.086 64.99 2.00 247.00 h 3590 2410 124.99 128.00 -3.01 147.00 -22.01 Peak
24.086 55.74 2.00 247.00 h 35.90 2410 115.74 128.00 -12.26 147.00 -31.26 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.149 42.84 356.00 147.00 v 3590 2410 102.84 128.00 -25.16 147.00 -44.16 Peak
24.149 35.00 356.00 147.00 v 35.90 2410 95.00 128.00 -33.00 147.00 -52.00 Avg
24.149 63.82 0.00 156.00 h 35.90 2410 123.82 128.00 -4.18 147.00 -23.18 Peak
24.149 5447 0.00 156.00 h 35.90 2410 114.47 128.00 -13.53 147.00 -32.53 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuV/m) Margin (dBuV/m) Margin Comments
24211 44.01 3.00 145.00 v 35.90 2410 104.01 128.00 -23.99 147.00 -42.99 Peak
24211 35.44 3.00 145.00 v 35.90 2410 95.44 128.00 -32.56 147.00 -51.56 Avg
24211 65.70 1.00 134.00 h 35.90 2410 125.70 128.00 -2.30 147.00 -21.30 Peak
24211 56.34 1.00 134.00 h 35.90 2410 116.34 128.00 -11.66 147.00 -30.66 Avg
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Title: RF Test Report of Exalt Communications Inc., model :ExtendAir

Issue Date  September 01 2011
rc240xx

Page 20 of 130

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

To FCC 15.249 2010, RSS-210 Issue 8: 2010 meREET

Modulation 16QAM, Channel bandwidth 16MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuVim) Margin Comments
24.062 4535 2.00 154.00 v 35.90 2410 105.35 128.00 -22.65 147.00 -41.65 Peak
24.062 36.98 2.00 154.00 v 35.90 2410 96.98 128.00 -31.02 147.00 -50.02 Avg
24.062 67.43 3.00 165.00 h 3590 2410 127.43 128.00 -0.57 147.00 -19.57 Peak
24.062 59.04 3.00 165.00 h 35.90 2410 119.04 128.00 -8.96 147.00 -27.96 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.149 4414 3.00 176.00 v 35.90 2410 104.14 128.00 -23.86 147.00 -42.86 Peak
24.149 34.34 3.00 176.00 v 35.90 2410 94.34 128.00 -33.66 147.00 -52.66 Avg
24.149 66.76 360.00 165.00 h 35.90 2410 126.76 128.00 -1.24 147.00 -20.24 Peak
24.149 57.40 360.00 165.00 h 35.90 2410 117.40 128.00 -10.60 147.00 -29.60 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuV/m) Margin (dBuV/m) Margin Comments
24235 45.89 1.00 165.00 v 35.90 241 105.89 128.00 2211 147.00 -41.11 Peak
24235 36.59 1.00 165.00 v 35.90 241 96.59 128.00 -31.41 147.00 -50.41 Avg
24235 67.75 3.00 150.00 h 35.90 241 127.75 128.00 -0.25 147.00 -19.25 Peak
24235 58.05 3.00 150.00 h 35.90 241 118.05 128.00 -9.95 147.00 -28.95 Avg
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Modulation 16QAM, Channel bandwidth 32MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
2407 43.78 3.00 154.00 v 35.90 2410 103.78 128.00 -24.22 147.00 -43.22 Peak
2407 3443 3.00 154.00 v 35.90 2410 9443 128.00 -33.57 147.00 -52.57 Avg
2407 65.90 1.00 151.00 h 35.90 2410 125.90 128.00 -2.10 147.00 -21.10 Peak
2407 56.55 1.00 151.00 h 35.90 2410 116.55 128.00 -11.45 147.00 -30.45 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.149 4218 1.00 150.00 v 35.90 2410 102.18 128.00 -25.82 147.00 -44.82 Peak
24.149 33.61 1.00 150.00 v 35.90 2410 93.61 128.00 -34.39 147.00 -53.39 Avg
24.149 65.20 4.00 161.00 h 35.90 2410 125.20 128.00 -2.80 147.00 -21.80 Peak
24.149 55.85 4.00 161.00 h 35.90 2410 115.85 128.00 -12.15 147.00 -31.15 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
2423 44.56 1.00 145.00 v 35.90 2410 104.56 128.00 -23.44 147.00 -42.44 Peak
2423 35.82 1.00 145.00 v 35.90 2410 95.82 128.00 -32.18 147.00 -51.18 Avg
2423 65.78 360.00 138.00 h 35.90 2410 125.78 128.00 2.22 147.00 21.22 Peak
2423 57.63 360.00 138.00 h 35.90 2410 117.63 128.00 -10.37 147.00 -29.37 Avg
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Modulation 16QAM, Channel bandwidth 64MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit

GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.086 42.71 2.00 154.00 v 35.90 2410 102.71 128.00 -25.29 147.00 -44.29 Peak
24.086 34.25 2.00 154.00 v 35.90 2410 94.25 128.00 -33.75 147.00 -52.75 Avg
24.086 65.08 1.00 156.00 h 35.90 2410 125.08 128.00 292 147.00 -21.92 Peak
24.086 55.95 1.00 156.00 h 35.90 2410 115.95 128.00 -12.05 147.00 -31.05 Avg

Mid Channel
Frequency | Reading | Direction | Height | Polar | Antenna | Cable | Comected | 5519 | 45049 | Rss210 | RSS210
Loss loss Reading
Limit . Limit .

GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuV/m) Margin (dBuVim) Margin Comments
24.149 4197 3.00 154.00 v 35.90 2410 101.97 128.00 -26.03 147.00 -45.03 Peak
24.149 33.79 3.00 154.00 v 35.90 2410 93.79 128.00 -34.21 147.00 -53.21 Avg
24.149 64.40 1.00 156.00 h 35.90 2410 124.40 128.00 -3.60 147.00 -22.60 Peak
24.149 55.05 1.00 156.00 h 35.90 2410 115.05 128.00 -12.95 147.00 -31.95 Avg

High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments

24211 43.78 1.00 150.00 v 35.90 2410 103.78 128.00 -24.22 147.00 -43.22 Peak

24211 35.54 1.00 150.00 v 35.90 2410 95.54 128.00 -32.46 147.00 -51.46 Avg

24211 65.32 3.00 156.00 h 35.90 2410 125.32 128.00 -2.68 147.00 -21.68 Peak

24211 55.95 3.00 156.00 h 35.90 2410 115.95 128.00 -12.05 147.00 -31.05 Avg




SIEMIC, INC.

g global markets

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir
rc240xx
To FCC 15.249 2010, RSS-210 Issue 8: 2010

Issue Date  September 01 2011
Page 23 0f 130
www.siemic.com

Modulation 64QAM, Channel bandwidth 16MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit

GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.062 44.36 5.00 146.00 v 35.90 2441 104.36 128.00 -23.64 147.00 -42.64 Peak
24.062 3597 5.00 146.00 v 35.90 2441 95.97 128.00 -32.03 147.00 -51.03 Avg
24.062 66.86 1.00 148.00 h 35.90 241 126.86 128.00 -1.14 147.00 -20.14 Peak
24.062 57.49 1.00 148.00 h 35.90 2441 117.49 128.00 -10.51 147.00 -29.51 Avg

Mid Channel
Frequency | Reading | Direction | Height | Polar | Antenna | Cable | Comected | 5519 | 45049 | Rss210 | RSS210
Loss loss Reading
Limit . Limit .

GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuV/m) Margin (dBuVim) Margin Comments
24.149 4518 2.00 147.00 v 35.90 2441 105.18 128.00 -22.82 147.00 -41.82 Peak
24.149 35.26 2.00 147.00 v 35.90 241 95.26 128.00 -32.74 147.00 -51.74 Avg
24.149 66.35 3.00 152.00 h 35.90 241 126.35 128.00 -1.65 147.00 -20.65 Peak
24.149 56.75 3.00 152.00 h 35.90 2441 116.75 128.00 -11.25 147.00 -30.25 Avg

High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24235 4547 6.00 153.00 v 35.90 2410 105.47 128.00 -22.53 147.00 -41.53 Peak
24235 36.52 6.00 153.00 v 35.90 2410 96.52 128.00 -31.48 147.00 -50.48 Avg
24235 67.47 1.00 148.00 h 35.90 2410 12747 128.00 -0.53 147.00 -19.53 Peak
24235 58.50 1.00 148.00 h 35.90 2410 118.50 128.00 -9.50 147.00 -28.50 Avg




SIEMIC, INC.

g global markets

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir
rc240xx
To FCC 15.249 2010, RSS-210 Issue 8: 2010

Serial#

Page

www.siemic.com

SL11031701-EXT-004 (FCC & IC) rev 4.0
Issue Date  September 01 2011
24 of 130

Modulation 64QAM, Channel bandwidth 32MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit

GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments

24.07 42.79 2.00 157.00 v 35.90 2410 102.79 128.00 -25.21 147.00 -44.21 Peak

24.07 33.33 2.00 157.00 v 35.90 2410 93.33 128.00 -34.67 147.00 -53.67 Avg

2407 65.44 3.00 152.00 h 35.90 2410 125.44 128.00 -2.56 147.00 -21.56 Peak

24.07 56.09 3.00 152.00 h 35.90 2410 116.09 128.00 -11.91 147.00 -30.91 Avg

Mid Channel
Frequency | Reading | Direction | Height | Polar | Antenna | Cable | Comected | 5519 | 45049 | Rss210 | RSS210
Loss loss Reading
Limit . Limit .

GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuV/m) Margin (dBuVim) Margin Comments
24.149 43.34 1.00 157.00 v 35.90 2410 103.34 128.00 -24.66 147.00 -43.66 Peak
24.149 3440 1.00 157.00 v 35.90 2410 94.40 128.00 -33.60 147.00 -52.60 Avg
24.149 64.99 2.00 152.00 h 35.90 2410 124.99 128.00 -3.01 147.00 -22.01 Peak
24.149 55.63 2.00 152.00 h 35.90 2410 115.63 128.00 -12.37 147.00 -31.37 Avg

High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24227 43.73 2.00 157.00 v 35.90 2410 103.73 128.00 -24.27 147.00 -43.27 Peak
24227 35.35 2.00 157.00 v 35.90 2410 95.35 128.00 -32.65 147.00 -51.65 Avg
24227 66.10 3.00 152.00 h 35.90 2410 126.10 128.00 -1.90 147.00 -20.90 Peak
24227 56.76 3.00 152.00 h 35.90 2410 116.76 128.00 -11.24 147.00 -30.24 Avg
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Modulation 64QAM, Channel bandwidth 64MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit

GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.086 4221 1.00 146.00 v 35.90 2410 102.21 128.00 -25.79 147.00 -44.79 Peak
24.086 32.75 1.00 146.00 v 35.90 2410 92.75 128.00 -35.25 147.00 -54.25 Avg
24.086 64.43 4.00 135.00 h 35.90 2410 124.43 128.00 -3.57 147.00 -22.57 Peak
24.086 55.90 4.00 135.00 h 35.90 2410 115.90 128.00 -12.10 147.00 -31.10 Avg

Mid Channel
Frequency | Reading | Direction | Height | Polar | Antenna | Cable | Comected | 5519 | 45049 | Rss210 | RSS210
Loss loss Reading
Limit . Limit .

GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuV/m) Margin (dBuVim) Margin Comments
24.149 43.05 3.00 156.00 v 35.90 2410 103.05 128.00 -24.95 147.00 -43.95 Peak
24.149 33.59 3.00 156.00 v 35.90 2410 93.59 128.00 -34.41 147.00 -53.41 Avg
24.149 64.00 1.00 135.00 h 35.90 2410 124.00 128.00 -4.00 147.00 -23.00 Peak
24.149 54.57 1.00 135.00 h 35.90 2410 114.57 128.00 -13.43 147.00 -32.43 Avg

High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24211 42.91 2.00 156.00 v 35.90 2410 102.91 128.00 -25.09 147.00 -44.09 Peak
24211 33.75 2.00 156.00 v 35.90 2410 93.75 128.00 -34.25 147.00 -53.25 Avg
24211 65.29 1.00 146.00 h 35.90 2410 125.29 128.00 2.71 147.00 21.1 Peak
24211 56.32 1.00 146.00 h 35.90 2410 116.32 128.00 -11.68 147.00 -30.68 Avg
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Fundamental Field Strength — tested with Antenna Model: HPCPE-276EX

Modulation QPSK, Channel bandwidth 16MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuVim) Margin Comments
24062 4415 5.00 167.00 v 35.90 2410 104.15 128.00 -23.85 147.00 -42.85 Peak
24062 3448 5.00 167.00 v 35.90 2410 94.48 128.00 -33.52 147.00 -52.52 Avg
24062 67.15 3.00 146.00 h 35.90 2410 127.15 128.00 -0.85 147.00 -19.85 Peak
24.062 57.58 3.00 146.00 h 35.90 24.10 117.58 128.00 -10.42 147.00 -29.42 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.149 43.74 2.00 154.00 v 35.90 24.10 103.74 128.00 -24.26 147.00 -43.26 Peak
24.149 35.61 2.00 154.00 v 35.90 24.10 95.61 128.00 -32.39 147.00 -51.39 Avg
24.149 66.38 1.00 136.00 h 35.90 24.10 126.38 128.00 -1.62 147.00 -20.62 Peak
24.149 56.89 1.00 136.00 h 35.90 24.10 116.89 128.00 1111 147.00 -30.11 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24235 45.16 5.00 156.00 v 35.90 24.10 105.16 128.00 -22.84 147.00 -41.84 Peak
24235 36.84 5.00 156.00 v 35.90 24.10 96.84 128.00 -31.16 147.00 -50.16 Avg
24235 67.93 2.00 165.00 h 35.90 24.10 127.93 128.00 -0.07 147.00 -19.07 Peak
24235 58.76 2.00 165.00 h 35.90 24.10 118.76 128.00 9.24 147.00 -28.24 Avg
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Title:
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RF Test Report of Exalt Communications Inc., model :ExtendAir

Modulation QPSK, Channel bandwidth 32MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
2407 4291 4.00 143.00 v 35.90 2410 102.91 128.00 -25.09 147.00 -44.09 Peak
2407 3447 4.00 143.00 v 35.90 2410 9447 128.00 -33.53 147.00 -52.53 Avg
2407 65.78 1.00 156.00 h 35.90 2410 125.78 128.00 2.22 147.00 2122 Peak
2407 57.39 1.00 156.00 h 35.90 2410 117.39 128.00 -10.61 147.00 -29.61 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.149 42.07 1.00 157.00 v 35.90 2410 102.07 128 -25.93 147 -44.93 Peak
24.149 3267 1.00 157.00 v 35.90 2410 92.67 128 -35.33 147 -54.33 Avg
24.149 65.62 2.00 148.00 h 35.90 2410 125.62 128 2.38 147 -21.38 Peak
24.149 59.25 2.00 148.00 h 35.90 2410 119.25 128 -8.75 147 -21.75 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24227 43.20 4.00 148.00 v 35.90 2410 103.20 128.00 -24.80 147.00 -43.80 Peak
24227 33.58 4.00 148.00 v 35.90 2410 93.58 128.00 -34.42 147.00 -53.42 Avg
24227 66.45 1.00 156.00 h 35.90 2410 126.45 128.00 -1.55 147.00 -20.55 Peak
24227 58.14 1.00 156.00 h 35.90 2410 118.14 128.00 -9.86 147.00 -28.86 Avg
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Modulation QPSK, Channel bandwidth 64MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24086 41.98 1.00 165.00 v 35.90 2410 101.98 128.00 -26.02 147.00 -45.02 Peak
24086 32,63 1.00 165.00 v 35.90 2410 92.63 128.00 -35.37 147.00 -54.37 Avg
24.086 64.69 3.00 125.00 h 35.90 2410 124.69 128.00 -3.31 147.00 -22.31 Peak
24086 56.34 3.00 125.00 h 35.90 2410 116.34 128.00 -11.66 147.00 -30.66 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading | Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.149 4“2 4.00 146.00 v 35.90 2410 101.21 128.00 -26.79 147.00 -45.79 Peak
24.149 3176 4.00 146.00 v 35.90 2410 91.76 128.00 -36.24 147.00 -55.24 Avg
24.149 64.02 2.00 156.00 h 35.90 2410 124.02 128.00 -3.98 147.00 -22.98 Peak
24.149 55.55 2.00 156.00 h 35.90 2410 115.55 128.00 -12.45 147.00 -31.45 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24211 42.53 2.00 145.00 v 35.90 2410 102.53 128.00 -25.47 147.00 -44 47 Peak
24211 33.00 2.00 145.00 v 35.90 2410 93.00 128.00 -35.00 147.00 -54.00 Avg
24211 65.50 3.00 145.00 h 35.90 2410 125.50 128.00 -2.50 147.00 -21.50 Peak
24211 56.39 3.00 145.00 h 35.90 2410 116.39 128.00 -11.61 147.00 -30.61 Avg
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Modulation 16QAM, Channel bandwidth 16MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24062 4415 5.00 154.00 v 35.90 2410 104.15 128.00 -23.85 147.00 -42.85 Peak
24062 3435 5.00 154.00 v 35.90 2410 94.35 128.00 -33.65 147.00 -52.65 Avg
24062 66.47 2.00 146.00 h 35.90 2410 126.47 128.00 -1.53 147.00 -20.53 Peak
24062 57.24 2.00 146.00 h 35.90 2410 117.24 128.00 -10.76 147.00 -29.76 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.149 45.74 1.00 154.00 v 35.90 2410 105.74 128.00 -22.26 147.00 -41.26 Peak
24.149 3647 1.00 154.00 v 35.90 2410 96.47 128.00 -31.53 147.00 -50.53 Avg
24.149 65.14 3.00 135.00 h 35.90 2410 125.14 128.00 -2.86 147.00 -21.86 Peak
24.149 56.58 3.00 135.00 h 35.90 2410 116.58 128.00 -11.42 147.00 -30.42 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24235 47.27 4.00 148.00 v 35.90 2410 107.27 128.00 -20.73 147.00 -39.73 Peak
24235 38.79 4.00 148.00 v 35.90 2410 98.79 128.00 -29.21 147.00 -48.21 Avg
24235 67.15 2.00 134.00 h 35.90 2410 127.15 128.00 -0.85 147.00 -19.85 Peak
24235 58.73 2.00 134.00 h 35.90 2410 118.73 128.00 9.27 147.00 -28.27 Avg
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Modulation 16QAM, Channel bandwidth 32MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
2407 42.77 1.00 156.00 v 35.90 2410 102.77 128.00 -25.23 147.00 -44.23 Peak
2407 32.93 1.00 156.00 v 35.90 2410 92.93 128.00 -35.07 147.00 -54.07 Avg
2407 64.63 3.00 146.00 h 35.90 2410 124.63 128.00 -3.37 147.00 -22.37 Peak
2407 56.42 3.00 146.00 h 35.90 2410 116.42 128.00 -11.58 147.00 -30.58 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.149 43.75 4.00 156.00 v 35.90 2410 103.75 128.00 -24.25 147.00 -43.25 Peak
24.149 35.66 4.00 156.00 v 35.90 2410 95.66 128.00 -32.34 147.00 -51.34 Avg
24.149 63.79 2.00 146.00 h 35.90 2410 123.79 128.00 -4.21 147.00 -23.21 Peak
24.149 55.34 2.00 146.00 h 35.90 2410 115.34 128.00 -12.66 147.00 -31.66 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24227 45.90 2.00 165.00 v 35.90 2410 105.90 128.00 -22.10 147.00 -41.10 Peak
24227 36.65 2.00 165.00 v 35.90 2410 96.65 128.00 -31.35 147.00 -50.35 Avg
24227 65.58 1.00 145.00 h 35.90 2410 125.58 128.00 242 147.00 2142 Peak
24227 56.94 1.00 145.00 h 35.90 2410 116.94 128.00 -11.06 147.00 -30.06 Avg
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Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24086 41.98 4.00 154.00 v 35.90 2410 101.98 128.00 -26.02 147.00 -45.02 Peak
24086 33.62 4.00 154.00 v 35.90 2410 93.62 128.00 -34.38 147.00 -53.38 Avg
24.086 63.94 1.00 134.00 h 35.90 2410 123.94 128.00 -4.06 147.00 -23.06 Peak
24086 54.07 1.00 134.00 h 35.90 2410 114.07 128.00 -13.93 147.00 -32.93 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading | Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.149 43.28 2.00 135.00 v 35.90 2410 103.28 128.00 2472 147.00 -43.72 Peak
24.149 3482 2.00 135.00 v 35.90 2410 94.82 128.00 -33.18 147.00 -52.18 Avg
24.149 62.99 5.00 146.00 h 35.90 2410 122.99 128.00 -5.01 147.00 -24.01 Peak
24.149 53.64 5.00 146.00 h 35.90 2410 113.64 128.00 -14.36 147.00 -33.36 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24211 44.74 1.00 154.00 v 35.90 2410 104.74 128.00 -23.26 147.00 -42.26 Peak
24211 36.50 1.00 154.00 v 35.90 2410 96.50 128.00 -31.50 147.00 -50.50 Avg
24211 64.90 2.00 134.00 h 35.90 2410 124.90 128.00 -3.10 147.00 -22.10 Peak
24211 55.44 2.00 134.00 h 35.90 2410 115.44 128.00 -12.56 147.00 -31.56 Avg
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Modulation 64QAM, Channel bandwidth 16MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24062 47.26 4.00 145.00 v 35.90 2410 107.26 128.00 -20.74 147.00 -39.74 Peak
24062 39.19 4.00 145.00 v 35.90 2410 99.19 128.00 -28.81 147.00 -47.81 Avg
24062 67.24 5.00 136.00 h 35.90 2410 127.24 128.00 -0.76 147.00 -19.76 Peak
24062 58.56 5.00 136.00 h 35.90 2410 118.56 128.00 9.44 147.00 -28.44 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.149 47.25 1.00 165.00 v 35.90 2410 107.25 128.00 -20.75 147.00 -39.75 Peak
24.149 38.27 1.00 165.00 v 35.90 2410 98.27 128.00 -29.73 147.00 -48.73 Avg
24.149 64.19 3.00 135.00 h 35.90 2410 124.19 128.00 -3.81 147.00 -22.81 Peak
24.149 56.06 3.00 135.00 h 35.90 2410 116.06 128.00 -11.94 147.00 -30.94 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24235 46.17 3.00 156.00 v 35.90 2410 106.17 128.00 -21.83 147.00 -40.83 Peak
24235 37.78 3.00 156.00 v 35.90 2410 97.78 128.00 -30.22 147.00 -49.22 Avg
24235 67.14 1.00 135.00 h 35.90 2410 127.14 128.00 -0.86 147.00 -19.86 Peak
24235 57.71 1.00 135.00 h 35.90 2410 17.71 128.00 -10.29 147.00 -29.29 Avg
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Modulation 64QAM, Channel bandwidth 32MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuVim) Margin Comments
2407 4551 1.00 165.00 v 35.90 2410 105.51 128.00 -22.49 147.00 -41.49 Peak
2407 36.05 1.00 165.00 v 35.90 2410 96.05 128.00 -31.95 147.00 -50.95 Avg
2407 65.66 3.00 135.00 h 35.90 2410 125.66 128.00 2.34 147.00 -21.34 Peak
2407 57.31 3.00 135.00 h 35.90 2410 117.31 128.00 -10.69 147.00 -29.69 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.149 45.80 5.00 154.00 v 35.90 2410 105.80 128.00 -22.20 147.00 -41.20 Peak
24.149 3723 5.00 154.00 v 35.90 2410 97.23 128.00 -30.77 147.00 -49.77 Avg
24.149 62.83 2.00 145.00 h 35.90 2410 122.83 128.00 5.17 147.00 2417 Peak
24.149 53.37 2.00 145.00 h 35.90 2410 113.37 128.00 -14.63 147.00 -33.63 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuV/m) Margin (dBuV/m) Margin Comments
24227 44.70 2.00 165.00 v 35.90 2410 104.70 128.00 -23.30 147.00 -42.30 Peak
24227 35.36 2.00 165.00 v 35.90 2410 95.36 128.00 -32.64 147.00 -51.64 Avg
24227 66.00 4.00 125.00 h 35.90 2410 126.00 128.00 -2.00 147.00 -21.00 Peak
24227 57.05 4.00 125.00 h 35.90 2410 117.05 128.00 -10.95 147.00 -29.95 Avg
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Modulation 64QAM, Channel bandwidth 64MHz

Low Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuVim) Margin Comments
24086 4462 4.00 134.00 v 35.90 2410 104.62 128.00 -23.38 147.00 -42.38 Peak
24.086 36.28 4.00 134.00 v 35.90 2410 96.28 128.00 -31.72 147.00 -50.72 Avg
24.086 64.89 2.00 146.00 h 35.90 2410 124.89 128.00 3.1 147.00 -22.11 Peak
24086 55.25 2.00 146.00 h 35.90 2410 115.25 128.00 -12.75 147.00 -31.75 Avg
Mid Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuVim) Margin (dBuV/m) Margin Comments
24.149 44.72 2.00 177.00 v 35.90 2410 104.72 128.00 -23.28 147.00 -42.28 Peak
24.149 35.37 2.00 177.00 v 35.90 2410 95.37 128.00 -32.63 147.00 -51.63 Avg
24.149 61.72 1.00 135.00 h 35.90 2410 121.72 128.00 6.28 147.00 -25.28 Peak
24.149 52.97 1.00 135.00 h 35.90 2410 112.97 128.00 -15.03 147.00 -34.03 Avg
High Channel
Antenna | Cable Corrected
Frequency | Reading Direction | Height | Polar Loss loss Reading 15.249 15.249 RSS210 RSS210
Limit Limit
GHz (dBuV/m) Degree Meter HIV (dB) (dB) (dBuV/m) (dBuV/m) Margin (dBuV/m) Margin Comments
24211 43.82 4.00 156.00 v 35.90 2410 103.82 128.00 -24.18 147.00 -43.18 Peak
24211 34.36 4.00 156.00 v 35.90 2410 94.36 128.00 -33.64 147.00 -52.64 Avg
24211 64.61 2.00 134.00 h 35.90 2410 124.61 128.00 -3.39 147.00 -22.39 Peak
24211 55.46 2.00 134.00 h 35.90 2410 115.46 128.00 -12.54 147.00 -31.54 Avg
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Modulation QPSK, Channel bandwidth 16MHz

High Channel
Frequency | Reading | Direction | Height | Polar | Antennaloss | Cable loss | Corrected Reading RSS210 RSS210
GHz (dBuV/m) Degree Meter | H/V (dB) (dB) (dBuV/m) Limit (dBuV/im) | Margin | Comments
24.235 47.25 5 156 v 359 241 107.25 147 -39.75 Peak
24235 3712 5 156 v 359 241 97.12 147 -49.88 Avg
24.235 69.93 2 165 h 35.9 241 129.93 147 -17.07 Peak
24.235 59.16 2 165 h 35.9 241 119.16 147 -27.84 Avg

Note: The test result above table is to show unit comply with IC limit when the software power setting is -3dBm
on the worst configuration.
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Band Edge result -tested with antenna model: HP2-26EX

Modulation QPSK, Channel bandwidth 16MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel \ Peak 50.63 >50dBc
Low Channel Vv Avg 50.43 >50dBc
Low Channel H Peak 50.44 >50dBc
Low Channel H Avg 50.35 >50dBc
High Channel v Peak 50.55 >50dBc
High Channel V Avg 50.36 >50dBc
High Channel H Peak 50.26 >50dBc
High Channel H Avg 50.43 >50dBc

Modulation QPSK, Channel bandwidth 32MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel \ Peak 50.72 >50dBc
Low Channel \ Avg 50.51 >50dBc
Low Channel H Peak 50.44 >50dBc
Low Channel H Avg 50.42 >50dBc
High Channel ) Peak 50.62 >50dBc
High Channel Vv Avg 50.53 >50dBc
High Channel H Peak 50.45 >50dBc
High Channel H Avg 50.21 >50dBc

Modulation QPSK, Channel bandwidth 64MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel \ Peak 50.63 >50dBc
Low Channel Vv Avg 50.46 >50dBc
Low Channel H Peak 50.59 >50dBc
Low Channel H Avg 50.32 >50dBc
High Channel v Peak 50.63 >50dBc
High Channel Vv Avg 50.43 >50dBc
High Channel H Peak 50.43 >50dBc
High Channel H Avg 50.54 >50dBc
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Modulation 16QAM, Channel bandwidth 16MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel v Peak 50.73 >50dBc
Low Channel V Avg 50.53 >50dBc
Low Channel H Peak 50.42 >50dBc
Low Channel H Avg 50.54 >50dBc
High Channel v Peak 50.72 >50dBc
High Channel V Avg 50.53 >50dBc
High Channel H Peak 50.38 >50dBc
High Channel H Avg 50.51 >50dBc

Modulation 16QAM, Channel bandwidth 32MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel \ Peak 50.64 >50dBc
Low Channel \ Avg 50.48 >50dBc
Low Channel H Peak 50.54 >50dBc
Low Channel H Avg 50.53 >50dBc
High Channel v Peak 50.63 >50dBc
High Channel \ Avg 50.56 >50dBc
High Channel H Peak 50.45 >50dBc
High Channel H Avg 50.35 >50dBc

Modulation 16QAM, Channel bandwidth 64MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel \ Peak 50.52 >50dBc
Low Channel Vv Avg 50.46 >50dBc
Low Channel H Peak 5042 >50dBc
Low Channel H Avg 50.54 >50dBc
High Channel v Peak 50.79 >50dBc
High Channel Vv Avg 50.66 >50dBc
High Channel H Peak 50.52 >50dBc
High Channel H Avg 50.42 >50dBc
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Modulation 64QAM, Channel bandwidth 16MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel \ Peak 50.64 >50dBc
Low Channel Vv Avg 50.45 >50dBc
Low Channel H Peak 50.85 >50dBc
Low Channel H Avg 50.32 >50dBc
High Channel ) Peak 50.63 >50dBc
High Channel Vv Avg 50.33 >50dBc
High Channel H Peak 50.53 >50dBc
High Channel H Avg 50.43 >50dBc

Modulation 64QAM, Channel bandwidth 32MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel v Peak 50.22 >50dBc
Low Channel V Avg 50.64 >50dBc
Low Channel H Peak 50.42 >50dBc
Low Channel H Avg 50.25 >50dBc
High Channel \ Peak 50.66 >50dBc
High Channel \ Avg 50.34 >50dBc
High Channel H Peak 50.34 >50dBc
High Channel H Avg 50.19 >50dBc

Modulation 64QAM, Channel bandwidth 64MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel V Peak 50.14 >50dBc
Low Channel Vv Avg 50.42 >50dBc
Low Channel H Peak 50.14 >50dBc
Low Channel H Avg 50.35 >50dBc
High Channel % Peak 50.14 >50dBc
High Channel Vv Avg 50.42 >50dBc
High Channel H Peak 50.25 >50dBc
High Channel H Avg 50.54 >50dBc
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Band Edge result - tested with Antenna Model: HPCPE-276EX

Modulation QPSK, Channel bandwidth 16MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel V Peak 50.75 >50dBc
Low Channel \ Avg 50.35 >50dBc
Low Channel H Peak 50.54 >50dBc
Low Channel H Avg 50.54 >50dBc
High Channel \ Peak 50.64 >50dBc
High Channel Vv Avg 50.35 >50dBc
High Channel H Peak 50.35 >50dBc
High Channel H Avg 50.56 >50dBc

Modulation QPSK, Channel bandwidth 32MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel v Peak 50.25 >50dBc
Low Channel Vv Avg 50.57 >50dBc
Low Channel H Peak 50.37 >50dBc
Low Channel H Avg 50.24 >50dBc
High Channel \ Peak 50.36 >50dBc
High Channel Vv Avg 50.43 >50dBc
High Channel H Peak 50.17 >50dBc
High Channel H Avg 50.46 >50dBc

Modulation QPSK, Channel bandwidth 64MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel V Peak 50.43 >50dBc
Low Channel V Avg 50.56 >50dBc
Low Channel H Peak 50.75 >50dBc
Low Channel H Avg 50.65 >50dBc
High Channel % Peak 50.24 >50dBc
High Channel Vv Avg 50.46 >50dBc
High Channel H Peak 50.47 >50dBc
High Channel H Avg 50.56 >50dBc
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Modulation 16QAM, Channel bandwidth 16MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel \ Peak 50.64 >50dBc
Low Channel \ Avg 50.64 >50dBc
Low Channel H Peak 50.25 >50dBc
Low Channel H Avg 50.36 >50dBc
High Channel V Peak 50.54 >50dBc
High Channel \ Avg 50.47 >50dBc
High Channel H Peak 5047 >50dBc
High Channel H Avg 50.46 >50dBc

Modulation 16QAM, Channel bandwidth 32MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel \ Peak 50.64 >50dBc
Low Channel Vv Avg 50.45 >50dBc
Low Channel H Peak 50.74 >50dBc
Low Channel H Avg 50.57 >50dBc
High Channel v Peak 50.64 >50dBc
High Channel Vv Avg 50.47 >50dBc
High Channel H Peak 50.35 >50dBc
High Channel H Avg 50.46 >50dBc

Modulation 16QAM, Channel bandwidth 64MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel v Peak 50.25 >50dBc
Low Channel V Avg 50.62 >50dBc
Low Channel H Peak 50.43 >50dBc
Low Channel H Avg 50.25 >50dBc
High Channel ) Peak 5047 >50dBc
High Channel V Avg 50.43 >50dBc
High Channel H Peak 50.64 >50dBc
High Channel H Avg 50.37 >50dBc
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Modulation 64QAM, Channel bandwidth 16MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel \ Peak 50.64 >50dBc
Low Channel \ Avg 50.52 >50dBc
Low Channel H Peak 50.43 >50dBc
Low Channel H Avg 50.36 >50dBc
High Channel V Peak 50.64 >50dBc
High Channel \ Avg 50.43 >50dBc
High Channel H Peak 50.63 >50dBc
High Channel H Avg 50.35 >50dBc

Modulation 64QAM, Channel bandwidth 32MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel \ Peak 50.46 >50dBc
Low Channel Vv Avg 50.35 >50dBc
Low Channel H Peak 50.42 >50dBc
Low Channel H Avg 50.53 >50dBc
High Channel v Peak 50.45 >50dBc
High Channel Vv Avg 50.35 >50dBc
High Channel H Peak 50.35 >50dBc
High Channel H Avg 50.64 >50dBc

Modulation 64QAM, Channel bandwidth 64MHz

Channel Polartiy Detector Delta (fundamental to band edge) Limit
Low Channel v Peak 50.74 >50dBc
Low Channel V Avg 50.42 >50dBc
Low Channel H Peak 50.65 >50dBc
Low Channel H Avg 50.46 >50dBc
High Channel ) Peak 50.46 >50dBc
High Channel V Avg 50.44 >50dBc
High Channel H Peak 50.37 >50dBc
High Channel H Avg 50.35 >50dBc
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Harmonic emission -tested with antenna model: HP2-26EX

Modulation QPSK, Channel bandwidth 16MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.124 65.87 3.00 146.00 v 88.00 -22.13 Peak
48.124 4475 3.00 146.00 v 68.00 -23.25 Avg
48.124 64.75 4.00 135.00 h 88.00 -23.25 Peak
48.124 4498 4.00 135.00 h 68.00 -23.02 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/m) Margin Comments
48.298 64.86 4.00 165.00 v 88.00 -23.14 Peak
48.298 4185 4.00 165.00 v 68.00 -26.15 Avg
48.298 67.84 2.00 147.00 h 88.00 -20.16 Peak
48.298 4583 2.00 147.00 h 68.00 -22.17 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) Margin Comments
4847 63.85 1.00 157.00 v 88.00 -24.15 Peak
4847 42.85 1.00 157.00 v 68.00 -25.15 Avg
48.47 67.84 2.00 135.00 h 88.00 -20.16 Peak
48.47 46.64 2.00 135.00 h 68.00 -21.36 Avg
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To  FCC15.2492010, RSS-210 Issue 8: 2010 Page 430f 150

www.siemic.com

Modulation QPSK, Channel bandwidth 32MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.298 62.56 1.00 156.00 v 88.00 -25.44 Peak
48.298 41.34 1.00 156.00 v 68.00 -26.66 Avg
48.298 68.56 3.00 147.00 h 88.00 -19.44 Peak
48.298 45,64 3.00 147.00 h 68.00 -22.36 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.298 62.56 1.00 156.00 v 88.00 -25.44 Peak
48.298 41.34 1.00 156.00 v 68.00 -26.66 Avg
48.298 68.56 3.00 147.00 h 88.00 -19.44 Peak
48.298 45.64 3.00 147.00 h 68.00 -22.36 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) Margin Comments
48.454 68.45 4.00 167.00 v 88.00 -19.55 Peak
48.454 4375 4.00 167.00 v 68.00 -24.25 Avg
48.454 69.74 2.00 136.00 h 88.00 -18.26 Peak
48.454 4563 2.00 136.00 h 68.00 -22.37 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir Issue Date  September 01 2011

rc240xx

To  FCC15.2492010, RSS-210 Issue 8: 2010 Page 4of 150

www.siemic.com

Modulation QPSK, Channel bandwidth 64MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.172 65.85 2.00 165.00 v 88.00 -22.15 Peak
48.172 42.74 2.00 165.00 v 68.00 -25.26 Avg
48.172 67.46 3.00 136.00 h 88.00 -20.54 Peak
48.172 44,37 3.00 136.00 h 68.00 -23.63 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.298 65.74 4.00 156.00 v 88.00 -22.26 Peak
48.298 41.38 4.00 156.00 v 68.00 -26.62 Avg
48.298 67.92 2.00 135.00 h 88.00 -20.08 Peak
48.298 4373 2.00 135.00 h 68.00 -24.27 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) Margin Comments
48.422 65.85 1.00 146.00 v 88.00 -22.15 Peak
48.422 4228 1.00 146.00 v 68.00 -25.72 Avg
48.422 66.84 3.00 135.00 h 88.00 -21.16 Peak
48.422 43.95 3.00 135.00 h 68.00 -24.05 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir Issue Date  September 01 2011

rc240xx

To  FCC15.2492010, RSS-210 Issue 8: 2010 Page 4501 150

www.siemic.com

Modulation 16QAM, Channel bandwidth 16MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.124 65.47 2.00 135.00 v 88.00 -22.53 Peak
48.124 43.75 2.00 135.00 v 68.00 -24.25 Avg
48.124 65.98 3 125 h 88 -22.02 Peak
48.124 43.97 3.00 125.00 h 68.00 -24.03 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.298 64.75 4.00 164.00 v 88.00 -23.25 Peak
48.298 42.86 4.00 164.00 v 68.00 -25.14 Avg
48.298 67.86 2.00 135.00 h 88.00 -20.14 Peak
48.298 4578 2.00 135.00 h 68.00 -22.22 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/m) Margin Comments
48.47 66.83 3.00 154.00 v 88.00 -21.17 Peak
48.47 45.64 3.00 154.00 v 68.00 -22.36 Avg
48.47 68.47 3.00 145.00 h 88.00 -19.53 Peak
48.47 4467 3.00 145.00 h 68.00 -23.33 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir
rc240xx
To FCC 15.249 2010, RSS-210 Issue 8: 2010

Serial#

SL11031701-EXT-004 (FCC & IC) rev 4.0

Issue Date  September 01 2011

Page

46 of 130
www.siemic.com

Modulation 16QAM, Channel bandwidth 32MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.14 63.75 2.00 156.00 v 88.00 -24.25 Peak
48.14 40.74 2.00 156.00 v 68.00 -27.26 Avg
48.14 66.94 3.00 135.00 h 88.00 -21.06 Peak
48.14 44.62 3.00 135.00 h 68.00 -23.38 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.298 65.86 6.00 147.00 v 88.00 -22.14 Peak
48.298 4248 6.00 147.00 v 68.00 -25.52 Avg
48.298 66.85 3.00 146.00 h 88.00 -21.15 Peak
48.298 45.79 3.00 146.00 h 68.00 -22.21 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/im) | Margin | Comments
48.454 67.84 2.00 158.00 v 88.00 -20.16 Peak
48.454 4276 2.00 158.00 v 68.00 -25.24 Avg
48.454 68.73 4.00 154.00 h 88.00 -19.27 Peak
48.454 46.86 4.00 154.00 h 68.00 -21.14 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir
rc240xx
To FCC 15.249 2010, RSS-210 Issue 8: 2010

Issue Date  September 01 2011
Page 47 of 130
www.siemic.com

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Modulation 16QAM, Channel bandwidth 64MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.172 66.87 4.00 167.00 v 88.00 -21.13 Peak
48.172 40.75 4.00 167.00 v 68.00 -27.25 Avg
48.172 67.25 2.00 145.00 h 88.00 -20.75 Peak
48.172 41.75 2.00 145.00 h 68.00 -26.25 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.298 65.85 6.00 153.00 v 88.00 -22.15 Peak
48.298 4254 6.00 153.00 v 68.00 -25.46 Avg
48.298 67.58 3.00 134.00 h 88.00 -20.42 Peak
48.298 43.84 3.00 134.00 h 68.00 -24.16 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/m) Margin Comments
48.422 65.27 2.00 146.00 v 88.00 -22.73 Peak
48.422 40.75 2.00 146.00 v 68.00 -27.25 Avg
48.422 67.37 4.00 137.00 h 88.00 -20.63 Peak
48.422 41.85 4.00 137.00 h 68.00 -26.15 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir Issue Date  September 01 2011

rc240xx

To  FCC15.2492010, RSS-210 Issue 8: 2010 Page 480f 150

www.siemic.com

Modulation 64QAM, Channel bandwidth 16MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.124 67.86 4.00 154.00 v 88.00 -20.14 Peak
48.124 43.64 4.00 154.00 v 68.00 -24.36 Avg
48.124 68.36 2.00 146.00 h 88.00 -19.64 Peak
48.124 44.68 2.00 146.00 h 68.00 -23.32 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.298 66.87 2.00 164.00 v 88.00 2113 Peak
48.298 4358 2.00 164.00 v 68.00 24 42 Avg
48.298 67.85 4.00 135.00 h 88.00 -20.15 Peak
48.298 44.25 4.00 135.00 h 68.00 -23.75 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/m) Margin Comments
48.47 65.75 1.00 154.00 v 88.00 -22.25 Peak
48.47 40.74 1.00 154.00 v 68.00 -27.26 Avg
48.47 67.75 0.00 150.00 h 88.00 -20.25 Peak
48.47 42.58 0.00 150.00 h 68.00 -25.42 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir Issue Date  September 01 2011

rc240xx

To  FCC15.2492010, RSS-210 Issue 8: 2010 Page 490f 150

www.siemic.com

Modulation 64QAM, Channel bandwidth 32MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.14 67.36 2.00 164.00 v 88.00 -20.64 Peak
48.14 43.96 2.00 164.00 v 68.00 -24.04 Avg
48.14 68.74 1.00 146.00 h 88.00 -19.26 Peak
48.14 4563 1.00 146.00 h 68.00 -22.37 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.298 67.84 5.00 153.00 v 88.00 -20.16 Peak
48.298 41.46 5.00 153.00 v 68.00 -26.54 Avg
48.298 68.74 3.00 157.00 h 88.00 -19.26 Peak
48.298 43.64 3.00 157.00 h 68.00 -24.36 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) Margin Comments
48.454 64.75 1.00 146.00 v 88.00 -23.25 Peak
48.454 4258 1.00 146.00 v 68.00 -25.42 Avg
48.454 65.86 3.00 147.00 h 88.00 -22.14 Peak
48.454 43.64 3.00 147.00 h 68.00 -24.36 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir
rc240xx
To FCC 15.249 2010, RSS-210 Issue 8: 2010

Issue Date  September 01 2011
Page 50 of 130
www.siemic.com

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Modulation 64QAM, Channel bandwidth 64MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.172 64.67 3.00 154.00 v 88.00 -23.33 Peak
48.172 40.75 3.00 154.00 v 68.00 -27.25 Avg
48.172 66.47 1.00 136.00 h 88.00 -21.53 Peak
48.172 43.37 1.00 136.00 h 68.00 -24.63 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.298 63.48 2.00 146.00 v 88.00 -24.52 Peak
48.298 4253 2.00 146.00 v 68.00 -25.47 Avg
48.298 64.67 4.00 136.00 h 88.00 -23.33 Peak
48.298 43.17 4.00 136.00 h 68.00 -24.83 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/im) | Margin | Comments
48.422 64.74 3.00 154.00 v 88.00 -23.26 Peak
48.422 4275 3.00 154.00 v 68.00 -25.25 Avg
48.422 66.47 4.00 146.00 h 88.00 -21.53 Peak
48.422 43.58 4.00 146.00 h 68.00 -24.42 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir Issue Date  September 01 2011

rc240xx

To  FCC15.2492010, RSS-210 Issue 8: 2010 Page o1 of 130

www.siemic.com

Harmonic emission -- tested with Antenna Model: HPCPE-276EX

Modulation QPSK, Channel bandwidth 16MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.124 64.57 2.00 154.00 v 88.00 -23.43 Peak
48.124 43.54 2.00 154.00 v 68.00 -24.46 Avg
48.124 63.46 3.00 146.00 h 88.00 -24.54 Peak
48.124 4257 3.00 146.00 h 68.00 -25.43 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/m) Margin Comments
48.298 63.57 1.00 146.00 v 88.00 -24.43 Peak
48.298 40.35 1.00 146.00 v 68.00 -27.65 Avg
48.298 66.47 4.00 135.00 h 88.00 -21.53 Peak
48.298 4437 4.00 135.00 h 68.00 -23.63 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) Margin Comments
4847 62.46 3.00 154.00 v 88.00 -25.54 Peak
4847 41.57 3.00 154.00 v 68.00 -26.43 Avg
48.47 66.47 4.00 135.00 h 88.00 -21.53 Peak
48.47 44 57 4.00 135.00 h 68.00 -23.43 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir
rc240xx
To FCC 15.249 2010, RSS-210 Issue 8: 2010

Issue Date  September 01 2011
Page 52 of 130
www.siemic.com

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Modulation QPSK, Channel bandwidth 32MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.14 66.24 2.00 135.00 v 88.00 -21.76 Peak
48.14 42.35 2.00 135.00 v 68.00 -25.65 Avg
48.14 68.47 4.00 153.00 h 88.00 -19.53 Peak
48.14 41.46 4.00 153.00 h 68.00 -26.54 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.298 61.47 1.00 157.00 v 88.00 -26.53 Peak
48.298 40.67 1.00 157.00 v 68.00 -27.33 Avg
48.298 67.25 3.00 135.00 h 88.00 -20.75 Peak
48.298 44.37 3.00 135.00 h 68.00 -23.63 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/im) | Margin | Comments
48.454 67.36 1.00 146.00 v 88.00 -20.64 Peak
48.454 4257 1.00 146.00 v 68.00 -25.43 Avg
48.454 68.36 4.00 146.00 h 88.00 -19.64 Peak
48.454 44.24 4.00 146.00 h 68.00 -23.76 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir
rc240xx
To FCC 15.249 2010, RSS-210 Issue 8: 2010

Issue Date  September 01 2011

Page

53 of 130
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Modulation QPSK, Channel bandwidth 64MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.172 64.67 2.00 154.00 v 88.00 -23.33 Peak
48.172 41.46 2.00 154.00 v 68.00 -26.54 Avg
48.172 66.47 3.00 136.00 h 88.00 -21.53 Peak
48.172 43.46 3.00 136.00 h 68.00 -24.54 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.298 64.57 4.00 154.00 v 88.00 -23.43 Peak
48.298 40.64 4.00 154.00 v 68.00 -27.36 Avg
48.298 66.48 2.00 136.00 h 88.00 -21.52 Peak
48.298 42.46 2.00 136.00 h 68.00 -25.54 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.422 64.68 1.00 147.00 v 88.00 -23.32 Peak
48.422 41.47 1.00 147.00 v 68.00 -26.53 Avg
48.422 65.74 5.00 168.00 h 88.00 -22.26 Peak
48.422 4247 5.00 168.00 h 68.00 -25.53 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir Issue Date  September 01 2011

rc240xx

To  FCC15.2492010, RSS-210 Issue 8: 2010 Page >4 of 130

www.siemic.com

Modulation 16QAM, Channel bandwidth 16MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.124 64.68 1.00 147.00 v 88.00 -23.32 Peak
48.124 4147 1.00 147.00 v 68.00 -26.53 Avg
48.124 65.74 5.00 168.00 h 88.00 -22.26 Peak
48.124 42 47 5.00 168.00 h 68.00 -25.53 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/m) Margin Comments
48.298 63.57 4.00 147.00 v 88.00 -24.43 Peak
48.298 43.68 4.00 147.00 v 68.00 -24.32 Avg
48.298 65.47 4.00 168.00 h 88.00 -22.53 Peak
48.298 44.37 4.00 168.00 h 68.00 -23.63 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/im) | Margin | Comments
48.47 64.68 1.00 157.00 v 88.00 -23.32 Peak
48.47 4423 1.00 157.00 v 68.00 -23.77 Avg
4847 67.47 5.00 134.00 h 88.00 -20.53 Peak
48.47 43,57 5.00 134.00 h 68.00 -24.43 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir
rc240xx
To FCC 15.249 2010, RSS-210 Issue 8: 2010

Issue Date  September 01 2011
Page 55 of 130
www.siemic.com

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Modulation 16QAM, Channel bandwidth 32MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.14 62.46 3.00 157.00 v 88.00 -25.54 Peak
48.14 40.57 3.00 157.00 v 68.00 -27.43 Avg
48.14 64.68 5.00 127.00 h 88.00 -23.32 Peak
48.14 43.57 5.00 127.00 h 68.00 -24.43 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.298 64.57 3.00 168.00 v 88.00 -23.43 Peak
48.298 4148 3.00 168.00 v 68.00 -26.52 Avg
48.298 65.74 5.00 146.00 h 88.00 -22.26 Peak
48.298 44.37 5.00 146.00 h 68.00 -23.63 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/m) Margin Comments
48.454 66.47 1.00 176.00 v 88.00 -21.53 Peak
48.454 41.68 1.00 176.00 v 68.00 -26.32 Avg
48.454 67.48 5.00 136.00 h 88.00 -20.52 Peak
48.454 45.68 5.00 136.00 h 68.00 -22.32 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir
rc240xx
To FCC 15.249 2010, RSS-210 Issue 8: 2010

Issue Date  September 01 2011
Page 56 of 130
www.siemic.com

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Modulation 16QAM, Channel bandwidth 64MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.172 65.79 4.00 146.00 v 88.00 -22.21 Peak
48.172 40.33 4.00 146.00 v 68.00 -27.67 Avg
48.172 66.47 4.00 136.00 h 88.00 -21.53 Peak
48.172 40.96 4.00 136.00 h 68.00 -27.04 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.298 64.68 3.00 157.00 v 88.00 -23.32 Peak
48.298 4147 3.00 157.00 v 68.00 -26.53 Avg
48.298 66.37 5.00 137.00 h 88.00 -21.63 Peak
48.298 42.47 5.00 137.00 h 68.00 -25.53 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/m) Margin Comments
48.422 65.79 1.00 147.00 v 88.00 -22.21 Peak
48.422 40.25 1.00 147.00 v 68.00 -27.75 Avg
48.422 66.48 4.00 146.00 h 88.00 -21.52 Peak
48.422 40.68 4.00 146.00 h 68.00 -27.32 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir
rc240xx
To FCC 15.249 2010, RSS-210 Issue 8: 2010

Issue Date  September 01 2011
Page 57 of 130
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Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Modulation 64QAM, Channel bandwidth 16MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.124 66.47 4.00 136.00 v 88.00 -21.53 Peak
48.124 42.57 4.00 136.00 v 68.00 -25.43 Avg
48.124 67.57 3.00 126.00 h 88.00 -20.43 Peak
48.124 44.68 3.00 126.00 h 68.00 -23.32 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.298 64.67 1.00 165.00 v 88.00 -23.33 Peak
48.298 42.46 1.00 165.00 v 68.00 -25.54 Avg
48.298 66.84 2.00 135.00 h 88.00 -21.16 Peak
48.298 43.57 2.00 135.00 h 68.00 -24.43 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/im) | Margin | Comments
48.47 48.47 2.00 147.00 v 88.00 -39.53 Peak
48.47 48.47 2.00 147.00 v 68.00 -19.53 Avg
48.47 48.47 4.00 164.00 h 88.00 -39.53 Peak
48.47 48.47 4.00 164.00 h 68.00 -19.53 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir Issue Date  September 01 2011

rc240xx
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Modulation 64QAM, Channel bandwidth 32MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.14 66.47 2.00 125.00 v 88.00 -21.53 Peak
48.14 4247 2.00 125.00 v 68.00 -25.53 Avg
48.14 67.47 4.00 157.00 h 88.00 -20.53 Peak
48.14 4467 4.00 157.00 h 68.00 -23.33 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.298 66.47 4.00 156.00 v 88.00 -21.53 Peak
48.298 40.79 4.00 156.00 v 68.00 -27.21 Avg
48.298 67.47 2.00 135.00 h 88.00 -20.53 Peak
48.298 42.35 2.00 135.00 h 68.00 -25.65 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter H/V Limit (dBuV/m) Margin Comments
48.454 63.46 2.00 156.00 v 88.00 -24.54 Peak
48.454 4135 2.00 156.00 v 68.00 -26.65 Avg
48.454 64.68 3.00 135.00 h 88.00 -23.32 Peak
48.454 4247 3.00 135.00 h 68.00 -25.53 Avg




SIEMIC, INC.

Acoeseing ghobal markels

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir Issue Date  September 01 2011
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Modulation 64QAM, Channel bandwidth 64MHz

Low Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/im) | Margin | Comments
48.172 63.57 2.00 165.00 v 88.00 -24.43 Peak
48.172 40.24 2.00 165.00 v 68.00 -27.76 Avg
48.172 65.74 3.00 135.00 h 88.00 -22.26 Peak
48.172 42.46 3.00 135.00 h 68.00 -25.54 Avg
Mid Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) | Margin | Comments
48.298 62.46 4.00 174.00 v 88.00 -25.54 Peak
48.298 4147 4.00 174.00 v 68.00 -26.53 Avg
48.298 63.57 2.00 135.00 h 88.00 24 43 Peak
48.298 42.46 2.00 135.00 h 68.00 -25.54 Avg
High Channel
Frequency Reading Direction Height Polar
GHz (dBuV/m) Degree Meter HIV Limit (dBuV/m) Margin Comments
48.422 63.57 5.00 164.00 v 88.00 -24 43 Peak
48.422 41,57 5.00 164.00 v 68.00 -26.43 Avg
48.422 65.74 3.00 135.00 h 88.00 -22.26 Peak
48.422 4246 3.00 135.00 h 68.00 -25.54 Avg
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5.5 Occupied Bandwidth

Requirement(s): RSS-210 (A8.2)

Procedures: Occupied Bandwidth was measured according to RSS-210 (A8.2). Measurement was taken with spectrum
analyzer. The spectrum analyzer bandwidth and span was set to read in hertz.

Environmental Conditions Temperature 25°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : July 4 to July 152011
Tested By : Choon Sian Ooi

Results: Pass
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Modulation Bandwidth Channel 99% bandwidth (MHz)

Low 15.47

16 MHz Mid 15.47

High 15.43

Low 29.87

QPSK 32 MHz Mid 29.73
High 29.87

Low 58.80

64MHz Mid 58.33

High 5843

Low 15.47

16 MHz Mid 15.37

High 15.33

Low 29.87

16QAM 32 MHz Mid 29.67
High 29. 80

Low 58.80

64MHz Mid 58.33

High 58.22

Low 15.50

16 MHz Mid 15.43

High 15.40

Low 29.93

64QAM 32 MHz Mid 29.73
High 29.87

Low 58.68

64MHz Mid 58.22

High 58.22
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Modulation: QPSK, channel bandwidth 16MHz

ATTEH 18dB LWMKR 34dE
RL adBr 18dB.” 15.47MHz
MWWWW'WW —
OcCcu (1] BH
»0C 99.88
D 1?4:?H|Lz
CEMTER 24.8620@GHZ SPAM 28.88MHz
=*RBH 1.8MH= =UBH 1.8MH= S5HP 58.8rs
Low Channel
ATTEH 18dB LWMKR —-.oadB
RL adBr 18dB.” 15.47MHz
WMWWMWM&HL, .\W
OCCUFIED BH
0 99.88
D 17/4?!1}‘2
CEMTER 24.149@8GHZ SPAM 28.88MHz
=*RBH 1.8MH= =UBH 1.8MH= S5HP 58.8rs

M id Channel
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ATTEN 18de ZMIR B67dB
RL ddBr 18dB.” 15.43MH=z

JW.M«MWWMWMWWMW

CENTER 24.23588GH= S5PAM 28.88MH=z
*REH LBMH=z =UBH 1.8MH=z SHP 58.8rs

High Channel

Modulation: QPSK, channel bandwidth 32MHz

ATTEH 18dB LWMKR A7dB
RL adBr 18dB.~ 29.93MH=z
rostl) W nmirtrardb it gl

f /- -

OCCUFIED BH

0 ::f;fq.z \\
/ \W

i

CENTER 24.87888GH= S5PAM 48.88MH=
*REH LBMH=z =UBH 1.8MH=z SHP 58.8rs

Low Channel
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ATTEN 18de ZMIR .B6dB
RL ddBr 18dB.” 29.73MH=z

; B T L e ksl I Al atas: Tt 27 WO A I

[ 1
ey
/ \

CENMTER 24.14988GH=z SPAM 48.88MHz
=*=REW 1.8HH=z =UBM 1.8HHz SHP 58.8ns
M id Channel
ATTEH 18dB ZWMKR .67dB
RL adBr 18dB 29.87MHz

_‘w_,r““

., :zzt;'VI" oo ™ \
za.af/n z 1\
/ \

o

CENTER 24.22788GH= S5PAM 48.88MH=
*REH LBMH=z =UBH 1.8MH=z SHP 58.8rs

High Channel
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Modulation: QPSK, channel bandwidth 64MHz
*ATTEN 2edB ZAHMKR -.17dB
RL 18.8dBr 1848~ 58.88MHz
A (AT 0. WY IM
DCCUPIWW"WW T me
woce | 99.de L\ﬂ
D safEm Hz \\
CENTER 24.9860BGHZ SPAN 78.88MHz
*REM 1.BHHz =UBM 1.BMHz SHP 58.8rs
Low Channel
*ATTEN 28dB ZNMKR -1.88dB
RL 18.8dBr 18dB.~ 58.33MHz
OCCUPIE et

#0CC 7

g9.88

[ Mﬁmwmmw

o SBfMHZ

[

/

CENTER
*REW

24.14988CHz
1.8MH=z =*UBM

1.8MH=z

M id Channel

SPAN 78.88MHz
S5HP 568.8ms




Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

Title: RF Test Report of Exalt Communications Inc., model :ExtendAir Issue Date  September 01 2011
rc240xx Page 66 of 130

To FCC 15.249 2010, RSS-210 Issue 8: 2010 meREET

*ATTEN 28dB ZMIR -1.34dB
RL 18.8dEn 1adB.” 58.45MHz

I PP LU ke S S UTTERVY W
OCCUR BH [y
»0C! 99.de N‘\,
D 51745n Hz \

CENTER 24.21188GHz S5PAM 78.88MH=z
*REH LBMH=z =UBH 1.8MH=z SHP 58.8rs

High Channel

Modulation: 16QAM, channel bandwidth 16MHz

ATTEN 18de ZMIR 33dB
RL ddBr 18dB.” 15.47MH=z

P At e e e SR U
a N

CENTER 24.86288G6GH=z S5PAM 28.88MH=z
*REH LBMH=z =UBH 1.8MH=z SHP 58.8rs

Low Channel
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ATTEH 18dB ZWMKR 83dB
RL BdBrm 18dB. 15.37MH=z
M‘*‘A‘ MWMWMWWM%
OCCUPIED BH
0 99.48
D 1?5?mz \\
/ N
CENTER 24.14988GH=z SPAM 28.88MH=z
=*RBH 1.8HH=z =UBH 1.8HHz SHP 58.8ns
Mid Channel
ATTEH 18dB ZWMKR -1.34dB
RL BdBrm 18dB. . 15.33MH=z
Fﬂm, PR TR e T b L T WM\
OCCHPIED BH
Pl 1] 99.48
o I}i33r‘ll-z
CENTER 24.23588GH= SPAM 28.88MH=z
=*RBH 1.8HH=z =UBH 1.8HHz SHP 58.8ns

High Channel
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Modulation: 16QAM, channel bandwidth 32MHz

ATTEN 18de ZMIR —.83dB
RL adBEr 1adB.” 29.87MH=z

| Bk bt ot -\-L-'r'lhvﬂ,lwﬂh‘w Ao p P
s N
OCCUPI BH
wxocc 99.88

o za.a;ﬂ.z \\

o o

CENMTER 24.87888GH=z SPAM 48.88MHz
=*=REW 1.8HH=z =UBM 1.8HHz SHP 58.8ns
Low Channel
ATTEN 18de IMER 57dB
RL adBr 18dB.~ 29.67HHz

WWWWMWM

OCCUPIED BH
»#0CC g9.88
0 23.77“& \

Ty Wy
CENTER 24.14988CH=z SPAN 48.88MHHz
*RBH 1.8MH= *UBMW 1.8MH= SHP S8.8Bms

Mid Channel
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ATTEN

18de

RL adBEr

ZMIR 23dB

1adB.” 29.88MHz

P st

7

OCCUPTED BH
~0CC 99.88

D 23.3?"

Hz

/

ol
CENTER 24.22788GH= SPAM 48.88MH=
=*RBH 1.8HH=z =UBH 1.8HHz SHP 58.8ns
High Channel
Modulation: 16QAM, channel bandwidth 64MHz
=ATTEH 2adB ZWMKR —-.33dB
RL 18.8dBm 18dB. 58.88MH=x
OCCURTE I Tt R A R
zoce ¥ ga.de “"'i;

D SBfGH

Hz

/

CENTER
*REH

LBMH=z

24.88688GH=z
=UBH

S5PAN 78.88MHz
1.8MH=z SHP 58.8rs

Low Channel
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*ATTEN 28dB ZMIR -1.16dB
RL 18.8dEn 1adB.” 58.33MH=z

OCCUPT wa - MWM—J'\W
(2 \
/ \

CENMTER 24.14988GH=z SPAM 78.88MH=z
=*=REW 1.8HH=z =UBM 1.8HHz SHP 58.8ns
Mid Channel
=ATTEH 2adB ZWMKR adB
RL 18.8dBm 18dB 58.22MH=z

o J.A.JMMMMM T

OCCUPT T B ' o WWM
ELY: l.'\ﬁi_

»occ 5]

0 safgnﬁz \\
f \

CENTER 24.21188GHz S5PAM 78.88MH=z
*REH LBMH=z =UBH 1.8MH=z SHP 58.8rs

High Channel
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Modulation: 64QAM, channel bandwidth 16MHz

ATTEH 18dB LWMKR -1.58dB
RL adBr 18dB.~ 15.58MH=
OCCUFIED BH
0 99.88
o 15/$Bmhz \
CENTER 24.86288GH= SPAN 28.88MHz
*REH 1.8MH= =UBH 1.8MH= S5HP 58.8rs
Low Channel
ATTEH 18dB LWMKR —-.67dB
RL adBr 18dB.~ 15.43MH=z
OCCUPIED BH
0 99.88
D I;ABHﬁZ \
CENTER 24.14988GH=z SPAN 28.88MHz
*REH 1.8MH= =UBH 1.8MH= S5HP 58.8rs

Mid Channel
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ATTEN 18de ZMIR SedE
RL ddBr 18dB.” 15.48MH=z

yu/M FRCR—r T e R TR T P

CENTER 24.23588GH= S5PAM 28.88MH=z
*REH LBMH=z =UBH 1.8MH=z SHP 58.8rs

High Channel

Modulation: 64QAM, channel bandwidth 32MHz

ATTEN 18de ZMIR B67dB
RL ddBr 18dB.” 29.93MH=z

Am . i mahh M‘LMMWW LYY T bk
7 T
OCCUPIED BH
wxocc 99.88

o 29.93741|z \

W Lk

CENTER 24.87888GH= S5PAM 48.88MH=
*REH LBMH=z =UBH 1.8MH=z SHP 58.8rs

Low Channel
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ATTEN 18de ZMIR A7dBE
RL ddBr 18dB.” 29.73MH=z

ff

occuPIED BU
0 Z:i%;,a.z \
/ \

DT e L ks o A PR I

CENMTER 24.14988GH=z SPAM 48.88MHz
=*=REW 1.8HH=z =UBM 1.8HHz SHP 58.8ns
Mid Channel
ATTEH 18dB ZWMKR —-.33dB
RL adBr 18dB 29.87MHz

T O L A REYIor PN
o e

OCCUPTED BH
S \
J b

CENTER 24.22788GH= S5PAM 48.88MH=
*REH LBMH=z =UBH 1.8MH=z SHP 58.8rs

High Channel
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Modulation: 64QAM, channel bandwidth 64MHz

*ATTEN 28dB ZAHMKR -16dB
RL  18.8dBr 1848~ 58.68MHz
rarn MGk
OCCUPT et e b g |
FLi 99.88 ‘”“{

0 sa./?ﬁnﬁz \\

/ \
/

CENMTER 24.88688GHz SPAM 78.88MH=z
=*=REW 1.8HH=z =UBM 1.8HHz SHP 58.8ns
Low Channel
=ATTEM 2adB IMER —.16dB
RL 18.8dBn 18dB.~ 58.22HMH=z

occuptks T Bl WMWWWWW

%0C s9.6e M,

0 5afannz ‘\
[ \

CENTER 24.14988CHz SPAN 78.88MHz
*REW 1.8MH=z =*UBM 1.8MH= SHP 58.8rs

Mid Channel
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*ATTEN 28dB ZMIR ade
RL 18.8dEn 1adB.” 58.22MH=z

I I J.MIM""MMM Hrbortr
OCCUFT T B [ el |
99.d l.'\?k

»occ 5]

0 safgnﬁz \\
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CENTER 24.21188GHz S5PAM 78.88MH=z
*REH LBMH=z =UBH 1.8MH=z SHP 58.8rs

High Channel
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5.6 Antenna Port Power

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is +1.5dB.

3 Environmental Conditions Temperature 23C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : July 4 to July 152011

Tested By : Choon Sian Ooi

Standard Requirement: RSS 210 Annex 12 (a)

The power delivered to the antenna shall not exceed 1 mW

Procedures: The peak output power was measured conducted using a spectrum analyzer at low, mid, and hi channels. Peak
detector was set to measure the power output. The power is converted from watt to dBm, therefore, 1 mw =0
dBm.

Test Result: Pass




SIEMIC, INC.

Acoeseing ghobal markels

Serial# SL11031701-EXT-004 (FCC & IC) rev 4.0

y Title: RF Test Report of Exalt Communications Inc., model :ExtendAir Issue Date  September 01 2011
rc240xx Page 77 0f 130

To FCC 15.249 2010, RSS-210 Issue 8: 2010 meREET

Modulation Bandwidth Channel Power (dBm) Limit (dBm)
Low -2.70
16 MHz Mid -2.80
High -1.60
Low -1.60
QPSK 32 MHz Mid 2.20
High -1.00
Low -1.90
64MHz Mid -1.70
High -0.30
Low -1.70
16 MHz Mid -2.70
High 030
Low 2.1
16QAM 32 MHz Mid -1.80 0dBm
High 0.50
Low -1.80
64MHz Mid -2.00
High 0.20
Low -2.20
16 MHz Mid -2.00
High 080
Low -0.10
64QAM 32 MHz Mid -1.80
High 070
Low -1.80
64MHz Mid -2.20

Note: The software power setting for above test was -3dBm.
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Modulation: QPSK, channel bandwidth 16MHz

*ATTEN 28dB

RL 18.8dEn

1adB.”

D | totaL A""’q '

DENSTH]

-

.7 dBr
—74.7dBr/Hz

CENTER 24.86280CHZ SPAN 28.88MHZ
=REBM L.BHHz *UBH 1.8HHz SHP 58.8rs
Low Channel
*ATTEN 28dB
RL 16.8dBn 18dB/
1] i
TOTAL —2.8dBr
DENSTAN ~74.84Br/Hz W‘k
CENTER 24.14988CHzZ SPAN 28.88MHZ
=REBM L.BHHz *UBH 1.8HHz SHP 58.8rs

M id Channel
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*ATTEN
RL

28dB

18.8dEn

1adB.”

TOTAL
DEMNS

Fa
==

-6dBr
—73.7

Bri~Hz

1‘;"‘-?
Bt

CENTER 24.23588GH= SPAM 28.88MH=z
=*RBH 1.8HH=z =UBH 1.8HHz SHP 58.8ns
High Channel
Modulation: QPSK, channel bandwidth 32MHz
=ATTEH 2adB
RL 18.8dBm 18dB.
o MWWNWM«\M%%
\‘\? 1
o TOT —1.6dBm
DEHSITY —7F6.7dBr/Hz
CENTER 24.87888GH= SPAM 35.88MH=z
=*RBH 1.8HH=z =UBH 1.8HHz SHP 58.8ns

Low Channel




SIEMIC, INC.

: . ) Serial# SL11031701-EXT-004 (FCC &IC) rev 4.0
Title: RF Test Report of Exalt Communications Inc., model :ExtendAir Issue Date  September 01 2011

rc240xx
P 800f 130
To  FOC 15.249 2010, RSS-210 Issue 8 2010 o siemic.com

*ATTEN 28dB
RL 18.8dEn 1adB.”

D TOT! . 2dBr
DEMSITY —77.3dBr/Hz

CENMTER 24.14988GH=z SPAM 35.88MHz
=*=REW 1.8HH=z =UBM 1.8HHz SHP 58.8ns
M id Channel
=ATTEH 2adB
RL 18.8dBm 18dB

D TOT; —1.8dBr
DEHSITY —76.1dBr/Hz R

CENTER 24.22788GH= S5PAM 35.88MH=z
*REH LBMH=z =UBH 1.8MH=z SHP 58.8rs

High Channel
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Modulation: QPSK, channel bandwidth 64MHz

*ATTEN 28dB
RL 18.8dEn 1adB.”

-9dBrm

D TOTA
DEMSITY —76.9dBr/Hz

CENMTER 24.88688GHz SPAM 78.88MH=z
=*=REW 1.8HH=z =UBM 1.8HHz SHP 58.8ns
Low Channel
=ATTEM 2adB
RL 18.8dBn 18dB.~

Lt T NETTR

1] ! f r
TOTA| -1.7dBr
DENSITY —=76.7dBn/Hz

M
CENTER 24.14988CHz SPAN 78.88MHz
*REW 1.8MH=z =*UBM 1.8MH= SHP 58.8rs

M id Channel
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1adB.”

*ATTEN 28dB
RL 18.8dEn
1]

P AR

FdBr

—73.4dBr/Hz

CENTER 24.21188GH=z SPAM 78.88MH=z
=*=REW 1.8HH=z =UBH 1.8HHz SHP 58.8ns
High Channel
Modulation: 16QAM, channel bandwidth 16MHz
=ATTEH 2adB
RL 18.8dBm 18dB.
o TOTAL r"‘n —1.7dBm ’
nENsypv -73.8dBr/Hz \J\

CENTER
*REH

24.86288G6GH=z

LBMH=z

=UBH

S5PAM
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Low Channel
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=ATTEH 2adB
RL 18.8dBm 18dB.
NWW WWWWW
o TOTAL —2.7dBm M

'C_"l\_

mstr,)I

—74.8dBr/Hz

o

CEMTER 24.194988GHz S5PAN 28.88MHz
%REBH 1.8HMH=z =UBH 1.8HMHz SHP 98.8ns

Mid Channel

=ATTEN 28de

RL 18.8dEm 1adB

i e " \ n
M PR ST R T F’WWWWW
f
o TOTAL —3dBr
DENS#? —72.3dBn/Hz

o

CEMTER 24.23588GHz S5PAN 28.88MHz
%REBH 1.8HMH=z =UBH 1.8HMHz SHP 98.8ns

High Channel
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Modulation: 16QAM, channel bandwidth 32MHz

*ATTEN
RL

28dB

18.8dEn 1adB.”

. 1dBr
—77.1dBr/Hz

D TOT!
DEMSITY

CENMTER 24.87888GH=z SPAM 35.88MHz

=*=REW 1.8HH=z =UBM 1.8HHz SHP 58.8ns
Low Channel

=ATTEH 2adB

RL 18.8dBm 18dB
o T0OT, —1.8dBm

DEMSITY —76.8dBH/Hz

CENMTER 24.14988GH=z SPAM 35.88MHz

=*=REW 1.8HH=z =UBM 1.8HHz SHP 58.8ns

Mid Channel
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*ATTEN
RL

28dB

18.8dEn

1adB.”
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SdBr
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Bri~Hz

CENTER 24.22788GH= SPAM 35.88MH=z
=*=REW 1.8HH=z =UBH 1.8HHz SHP 58.8ns
High Channel
Modulation: 16QAM, channel bandwidth 64MHz
=ATTEH 2adB
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Modulation: 64QAM, channel bandwidth 16MHz
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Modulation: 64QAM, channel bandwidth 64MHz
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5.7 Frequency Stability

Requirement(s): 47 CFR §15.49(2) & RSS-210 Annex 12 (b)

Procedures: Frequency Stability was measured according to 47 CFR §2.1055. Measurement was taken with spectrum
analyzer. The spectrum analyzer bandwidth and span was set to read in hertz. A voltmeter was used to monitor

when varying the voltage.

Limit: +£0.001%

Environmental Conditions Temperature 23C
Relative Humidity 57%
Atmospheric Pressure 1019mbar

Test Date : July 4 to July 152011
Tested By : Choon Sian Ooi

Results: Pass
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Frequency Stability versus Temperature: The Frequency tolerance of the carrier signal shall be maintained within + 0.001% of the

operating frequency over a temperature variation of -20°C to +50°C at normal supply voltage.

Reference Frequency: 24149MHz at -20°C and +50°C

Temperature Measured Freq. Freq. Drift i LI .
cc) (MH2) (MHz) (L:)n;ii:1gﬂ?_|1% , Pass/Fail
. z)
50 24149.19 0.19 <0.001 Pass
40 24149.16 0.16 <0.001 Pass
30 24149.15 0.15 <0.001 Pass
20 Reference ( 24149MHz)
10 2414801 -0.09 <0.001 Pass
0 24148.97 -0.03 <0.001 Pass
-10 24148.96 0.04 <0.001 Pass
-20 24148.94 -0.06 <0.001 Pass

Frequency Stability versus Input Voltage: The Frequency tolerance of the carrier signal shall be maintained within £ 0.01%, the
frequency of the transmitter was measured at 85% and at 115% of the rated power supply voltage at 20°C environmental

temperature.

Carrier Frequency: 24149MHz at 20°C at 48VDC

Measured Voltage . Freq. Deviation
. Measured Freq. Freq. Drift
£15% of nominal q q (Limit: 0.001%, Pass/Fail
(DC) Ly it 0.2415MHz)
4.25 24149.15 0.15 <0.001 Pass
5.75 24149.13 013 <0.001 Pass
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Instrument Model Calibration Due
AC Conducted Emissions
R&S EMI Test Receiver ESIB40 5/19/2012
R&S LISN ESH2-Z5 5/18/2012
CHASE LISN MN2050B 5/18/2012
Universal Radio Communication Tester CMU200 2/22/2012
Radiated Emissions
Spectrum Analyzer 8564E 5/19/2012
EMI Receiver ESIB 40 5/18/2012
R&S LISN ESH2-Z5 5/18/2012
CHASE LISN MN2050B 5/19/2012
Antenna(1 ~18GHz) 3115 6/2/2012
Antenna (30MHz~2GHz) JB1 6/1/2012
Chamber 3m 12/4/2011
Pre-Amplifier(1 ~ 26GHz) 8449 5/17/2012
Horn Antenna (18~40GHz) AH-840 7/23/2011
Microwave Pre-Amp (18~40GHz) PA-840 Every 2000 Hours
Universal Radio Communication Tester CMU200 21222012
Signal Analyzer FSIQ7 5/5/2012
Millitech, External Mixer MHB-06-RD3A0 N/A
MILITECH, External Mixer (Above MHB-06-RD3A0 N/A
40GHz)
MILITGECH, Horn Antenna (above
40GHz) ( WT-KaD N/A

Note: No calibration required.

* Or Pre-determined used hours, whichever meet first.
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Annex A.ii. ~ CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1,

The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m x 1m x
0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50Q2/50uH EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4, All other supporting equipments were powered separately from another main supply.

Test Method

1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required frequency range using
an EMI test receiver.

3. High peaks, relative to the limit line, were then selected.

4, The EMI test receiver was then tuned to the selected frequencies and the necessary measurements made with a receiver
bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements were made; while for CISPR/EN tests, both
Quasi-peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Description of Conducted Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic
interference (EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and
EMC test systems. It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program
will run a pre-scan measurement before it proceeds with the final measurement. The pre-scan routine will run the common scan
range from 15 kHz to 30 MHz; the program will first start a peak and average scan on selectable measurement time and step size.
After the program complete the pre-scan, this program will perform the Quasi Peak and Average measurement, based on the pre-
scan peak data reduction result.

Sample Calculation Example

At 20 MHz limit = 250 pV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBuV

Therefore, Q-P margin =47.96 — 40.00 = 7.96 i.e. 7.96 dB below limit

(Calibrated for system losses)
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| Annex A.iii  RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 10t Harmonic , was done in order to minimise radiated emissions testing
time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. lts radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from
the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while
observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred, clock
frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS).

Test Set-up

1,

The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m X 1.0m
X 0.8m high, non-metallic table.

The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.

The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.

Ant. Tower 1-4m
Variable
3m
EUT& l¢ >| /
Support Un'\ti
—¢—E 7
Turn Table
L1 .-
S0 momem
= T

Ground Plane

I'est Receiver
\
o 0

i
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate
frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured above
1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the
highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range
from 0 - to 360 - with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum

analyzer. Vary the antenna position again and record the highest value as a final reading.
5. Repeat step 4 until all frequencies need to be measured were complete.

6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Description of Radiated Emission Program

This EMC Measurement software run LabView automation software and offers a common user interface for electromagnetic
interference (EMI) measurements. This software is a modern and powerful tool for controlling and monitoring EMI test receivers and
EMC test systems. It guarantees reliable collection, evaluation, and documentation of measurement results. Basically, this program
will run a pre-scan measurement before it proceeds with the final measurement. The pre-scan routine will run the scan on four
different antenna heights, 2 antenna polarity, and 360 degrees table rotation. For example, the program was set to run 30 MHz to 1
GHz scan; the program will first start from a meter antenna height and divide the 30 MHz to 1 GHz into 10 separate parts of
maximum hold sweeps. Each parts of maximum hold sweep, the program will collect the data from 0 degree to 360 degrees table
rotation. After the program complete the 1m scan, the antenna continues to rise to 2m and continue the scan. The step will repeated
for all specified antenna height and polarity. This program will perform the Quasi Peak measurement after the signal maximization
process and pre-scan routine. The final measurement will be base on the pre-scan data reduction result.

Sample Calculation Example
The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the

measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:
Peak = Reading + Corrected Factor
where
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is
Average = Peak Value + Duty Factor or
Set RBW = 1MHz, VBW = 10Hz.
Note:
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when frequencies
are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.
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Please see the attachment

EUT TEST CONDITIONS

| Annex C.i.  SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equipment and details of cables used with the EUT.

Cable Description
(List Length, Type & Purpose)

Equipment Description
(Including Brand Name)

Model & Serial Number

Laptop/DELL Latitude D620 EUT directly connected to laptop
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Block Configuration Diagram for Radiated Emission

LISN 1, POE LISN 2,
120V@60Hz, 120V@60Hz,
Power Input Power Input
EUT

<4— Wooden table, 80cm above
ground plane

3 Meter

Receiving Antenna
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Block Configuration Diagram for AC Conducted Emission

LISN 1, LISN 2,
120V@60Hz, 120V@60Hz,
Power Input Power Input

POE
EUT EUT

<4— Wooden table, 80cm above
ground plane
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| Annex C.ii.  EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Test Description Of Operation

Emissions Testing The EUT was controlled by itself using manufacturer’s program.

Others Testing The EUT was controlled by itself using manufacturer’s program.
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The American Association for Laboratory Accreditation

"Warfd Closs Accreditttion”

SCOPE OF ACCREDITATION TO ISOVTEC 17025:2005

SIEMIC LABORATORIES '
2206 Ringwood Ave,
San Jose, CA 95131
Mr. Leslie Bai Phone: 408 526 1188  Email; leslie baigisiemic.com
Mr. Snell Leong Phone: 408 526 1188 Email: snell.leongig@siemic.com

WWW_SIemic.com
ELECTRICAL
Walid to: Seprember 30, 2002 Certificate Number: 274201

In recognition of the successful completion of the AZLA evaluation process, accreditation is granted 1o this
laboratory to perform the following EMC, Product Safety, Radio and Telecommunication tests:

Test Description: Test Method:
EM & 1IEC — Emissions & IEC/CISPR 11; IECACISPR 12: EN 53011; IEC/CISPR 22; EM 53022;
[rmunity IEC/CISPR 20: EN 55020; EN 61000-6-1; EM al000-6-2: EM 6100{-5-3;

EMN GLO00-6-d; EM 61204-3; EN 61326, EM 61326-1; EN 61000-3-2;
EN a1000-3-3; EN 50081-1, EN 50081-2; EN 50082-1:

IEC 61000-4-2; EN 6 100)-4-2;

IEC o 1000-4-3 femited wp fo 2.7 GHz and 3Vim),

EN a1000-4-3; flimited we o 2.7 GHz and 3Vl 1IEC 61000-4-4;

EN al000-4-4; [EC 61000-4-3; EN 61000-4-5; IEC 6 1000-4-6;

EN 61000-4-6; IEC 61000-4-8; EN 61000-4-8; 1EC 61000-4-11;

EN 61000-4-11; IEC/CISPR 24; EN 55024; EN 50412-2-1; EN 50083-2;
EM S0000-2-2; EN S0091-2; EM 50030-4; EM 50130-4 +A12;

IEC 60601-1-2; EN [2]184: EN 35015: EN 61347: CISPR 16-1-4

Korea — Emissions & KCC Notice 2009-27, Nov. 5, 2009;

Imunity REA Announce 2009-9, Diec. 21, 2009, KN 22:2007-12;

KCC Natice 2009-27, Nov. 5, 2009,

RRA Notice 200810, Dec. 21, 2009;

KM 24:2008-5; KM 6 1000-4-2:2008-5; KN 61 000-4-3:2008-5;

KM 6 1000-3-4:2008-5; KN 61000-4=-5:2008-5; KN 61000=d-6:2008-5;
KM a1000-4-82008-5; KN 6 1000-4-1 1:2048-5;

REL MNotice 2008-3; REL MNotice 2008-4; RRL Notice 2005-131;
RREL Motice 2007-99: RRL MNotice 2007-101: RRL Notice 2008-4;
REA Notice Mo Z008-11{2008.12.16);

REA Notice Mo 2008-12(2008.12.16); KN a60a01-1-2;

KCC Notice 2000-27; KN 300 489-1(2008-03); KM 301 48%-7(2008-05):
KN 301 48%-17(2008-057); KN 301 489-24{2008-05);

KN 16-1-102008-05); KN 16-1-2(2008-05); KN 10-1-3(2008-05);

KM 16-1-4{2008-05): KN 16-1-5(2008-05): KN 16-2-1{2008-05):

KN 16-2-2(2008-05 ) KN 16-2-3(2008-05); KN 16-2-4(2008-05)

(AZLA Certificate Mo, 2742.01) Revised 01/12/2011 fb?ﬁ_ Page 1 of 8
5301 Buckeystown Pike, Suite 350 | Frederick, Maryland 21704-8373 Phone: 301 &44 3248 Fax: 301 662 2974 | www.AZLAorg
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LS / FCC - Emissions

SAEJETIZ-T0, SAE JNT13-12; SAE TN 113-41; SAE 11113-4;

SAE J1113-13: FCC Method 47 CFR Part 18, FOC Report and Order ET
Docket 98-153 (FCC 02-48); FCC Method 47 CFR Paris] 3, including
Subpart G, using FCC Order 04-425

ANSTCA3 4020090 ANSTCE3 10(2009); ANSI C63.4:2003

AMSL Co3 402003 with FCC Method 47 CFR Part 11;

AMSI Co3 42003 ) with FOC Method 47 CFR Part 15, Subpar E;
ANSTC63,402003) with FOC Method 47 CFR Part 15, Subpart O;

ANSTCO3 4{20053) and DA 02-2138:

ANST Co3 402003) with FOU Method 47 CFR Part 15, Subpart B

Canada — Emissions

ICES-001: ICES-002; ICES-003 lssue 4: ICES-003 lssue 4 (Z004);
ICES- E’}Il}ﬁ Issue |

Vietnam — Emission &
Immumity

TCN 68-193:2003; TCN 68-1960:2000; TCWVN 71892002

Australia / New Zealand -
Emissions and Immunity

ASMNES 1044: ASMNES 42511 ASNES 4251.2; ASMNZS CISPR 22:
ASMNELS 3548 ASMNZS 22179.3; AS/NZS 61000-3-3; AS/NES C‘JbFR 11;
ASMNES CISPR 24 ASMNZS 61000.6.3; ASNES 61000.6.4;

ASMNZS CISPR 14,1; ASNZS 61000.3,2

Japan — Emissions

JEITA IT=3001: VOCI-V-3:2000.4 {up to 6 GHz)

China — Emissions

GRY254; GB176235,1

Taiwan — Emissions

CMS 13438 (up to 6 GHz): CNS 13783-1: CN5 [3803; CNS 13439

Singapore — Emissions &
Imimunity

IDA T5 EMC; CISPR 22 [EC 61000-4-2; IEC 61000-4-3;
1EC 61000-4-4; IEC 61000-4-5; IEC 61000-4-6

FCC — Unlicensed Radio
Al to Ad

Al: 4T CFR Parts |1 (Emergency Alert Svstem (EAS)), 15 (Radio
Frequency Devices) and 18 {Industrial, Scientific, and Medical Equipment):
FCC OST/MP-5{1986); ANSI C63.4(2003); ANSI C63.4(2009);

AMEL C63, 10{2005)

AZ: 47 CFR Part 15 (Radio Frequency Devices); ANSIC63.4(2003);
ANSIC3.4(2009); ANSI C63.10(2009)

A3: 47 CFR Part 15 {Radio Frequency Devices): ANSI Ca3.17:2006;
AMEL Co3, 1002009); 1EEE Std 1528:2003 + Adl; Std IEEE 152842005

A4 47 CFR Part 15 {Radio Freguency Devices), ANSLCO3, 10020049);
IEEE Std 1528:2003 + Adl; Std IEEE 1528A:2005

FCC - Licensed Radio
Bl to B4

BEl; 47 CFR Parts 2 {Frequency Allecations and Radio Treaty Matters;
Gieneral Rules and Regulations), 22 {Public Mobile Services), 24 (Personal
Communications Services), 25 (Satellite Communications), and 27
(Miscellaneous Wireless Communications Services);

ANSITIA-603-C (2004), Land Mohbile FM or PM Communications
Equipment Measurement and Performance Standard:

IEEE Std 1528:2003 + Adl; 5td IEEE 528A:2005

)9.!" ﬂr
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FCC - Licensed Radio B2: 47 CFR Parts 2 (Frequency Allecations and Radio Treaty Matters;
{continued) B1 to B4 Cieneral Rules and Regulations), 22 (Public Mobile Services), 74
{Experimental Radio Auxiliary, Special Broadcast and Other Program
Distributional Services), 90 (Private Land Mobile Radio Services), 95
(Personal Radio Services), and 97 (Amateur Radio Services): ANSLTIA-
O03-C (20014, Land Maohile FM or M Communications Equipment
Measurement and Performance Standard

B3: 47 CFR Parts 2 (Frequency Allocations and Radio Treary Matters;
General Rules and Regulations); 80 (Stations in the Maritime Services)
87 {Aviation Services); AMSLTLA-603-C (2004), Land Mobile FM or PM
Communications Equipment Measurement and Performance Standard

B4; 47 CFR Parts 2 (Frequency Allecations and Radio Treaty Matters;
General Rules and Regulations): 27 (Broadband Radio Services (BRS) and
Educational Broadband Services (EBS)), 74 (Experimental Radio Auxiliary,
Special Broadcast and Other Program Distributional Services). and 101
(Fixed Microwave Services); ANSLTIA-603-C (2004), Land Mobile FM or
PM Communications Equipment Measurement and Performance Standard

Canada — Radio RSS 102; RS5 111; R5S 112; RSS 117, RSS 118; RSS 1% RSS 123;
RSS 125; RS5 127, RS 128; RSS 120; RES 131; ESE 132; RSS 133,
RSS 134; R85 135; R5S 1360; RSS 137, RSS 138; RSS 13% RSS 141,
R5S 142; RSE [70; R5S5 181; RSS 182; RSS 188; RSS 191; RS5 192;
RSS 193; R85 194; R5S 195; RSS 196; R5S 197; R85 |98; RSS5 199;
RSS 210; RSS 220; RSS 213; R58 215; RES 243; BSE 287; RSS 510,
RSS Gen

CFE — Radio EN 301 502; EM 301 511; EN 300 526; EN 301 681; EN 301 721;

EN 301 751: EN 301 753; EN 301 T83-2; EN 301 796; EN 301 797;

EM 301 840-2; EN 301 843-1; EN 301 8434; EN 301 843-5;

EN 301 893; EN 301 908-01]; EN 301 208-02; EM 300 908-03;

EM 301 908-04; EN 300 908-05; EN 301 908-06; EN 301 208-07;

EN 301 908-08; EN 301 908-049; EN 301 $08-10; EN 301 908-11;

EM 301 529-2: EN 300 997-2; EN 302 018-2; EN 302 054-1;

EN 302 004-2; EN 302 066-2; EN 302 077-2; EN 302 186; EN 302 193-2;
EN 302 217-3: EN 302 245-2; EN 302 288-2: EN 302 291-2; EN 302 296;
EN 302 297, EN 302 326-2; EN 302 326-3: EN 302 340; EN 302 372-2;
EN 302 426: EN 302 454-2; EM 302 502; EN 302 510-2:

EM 302 217-4-2; EN 300 224-1: EM 300 279; EN 300 339; EN 304 385;
EN 301 839-2; EN 301 843-6; EN 302 017-2; EN 302 208-2;

EN 302 217-2-2; ETS 300 329; ETS 300 445; ETS 300 446: ETS 300 683:
ETS 300 826; ETS EN 300 328; ETSI EN 300 086-2; EN 302217-1;

EM 302217-2-1; EN 302217-4-1: EN 302288-1; EM 302908-12;

EN 302526-1; EM 301929-1; EN 301997-1; EN 300224-2; EN 301839-1;
EN 301843-1: EN 301843-2: EN 301843-3; EN 301843-4: EN 301843-5;
EN 302017-1; EN 302208-1; EN 300086-1; EN 3001 13-1; EN 300224-1;
EN 300341-1: EN 302291-1; EN 302500-1; EN 302500-2;

ETS1EN 300 113-2; ETSIEN 300 197; ETSI EN 300 |98;

ETSI EN 300 219-1; ETSI EN 300 219-2;

ETSIEN 300 220-1; ETS] EN 300 220-2; ETSIEM 300 220-3;

ETS1 EN 300 224-2; ETS] EN 300 2%a-1; ETSI EN 300 2%6-2;

ETSI1 EN 300 328-1; ETSI EN 300 328-2;

ETS1 EN 300 330: ETSI EN 300 330-1: ETSI EN 300 330-2;

(AZLA Certificate Mo, 274201} Revised 01/12/2011 /:&_ %ﬁ—f Pape 3 of B
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CE — Radio (conitnwed)

ETSIEN 300 34 1-2; ETSIEM 300 373-1; ETSI EN 300 373-2;
ETS1 EN 300 373-3; ETS] EN 300 3%0-1; ETSI EN 300 3%0-2;
ETSIEN 3000 422-1; ETS] EM 300 422-2; ETSTEN 300 431

ETSI1 EN 300 440-1; ETS] EN 300 440-2; ETSI EN 300 454-1;
ETSIEN 300 454-2; ETS1 EM 300 T18-2; ETSI EM 301 021
ETSLEN 300 166-1; ETSIEN 301 166-2; ETSI EN 301 178-2;
ETSIEN 300 213-1; ETS1 EN 301 213-2; ETSI EN 301 213-3;
ETSI EN 301 213-4; ETS1 EN 301 213-5; ETSI EN 301 357-1;
ETSIEN 301 357-2; ETS1 EN 301 390: ETSI EN 301 459;
ETS1EN 301 489-01 fexcluding seceion 9.6;; ETSTEN 301 489-02;
ETS1 EN 301 489-03; ETSI EN 301 489-04; ETSI EN 301 489-03:
ETSIEN 301 489-06; ETSI EN 301 4589-07; ETSI EN 301 489-0§;
ETSIEN 301 489-0%; ETS] EN 301 489-10: ETSI EN 301 489-11:
ETSIEN 301 489-12; ETS1 EN 301 480-13; ETSI EN 301 489-14;
ETS1 EN 301 489-15; ETSI EN 301 489-16; ETSI EN 301 489-17:
ETSIEN 3010 489-18; ETS1 EN 301 489-19; ETS| EN 301 489-20;
ETSIEN 300 489-22; ETS] EN 301 489-23; ETSI EN 201 480-24;
ETSTEN 301 489-25; ETS1 EN 301 480-26; ETS| EN 301 489-27;
ETSIEN 301 489-28; ETS1 EN 301 489-31; ETS] EN 301 489.32;
IEC 60945

IDA ~ Radio

1IDA TS 3G-BS; IDA TS 3G-MT; IDA TS AR; [DA TS CT-CTS:
IDA TS GMPCS; IDA TS GEM-BS; [DA TS GSM-MT: IDA TS LMR;
DA TS RPG: IDA TS 5RD: IDA TS UWB; DA TS WBA

Vietnam — Radio

TON 68-242:2006; TCN 68-243:2006; TCN 68-246:2006

Korea — Radio

KCC MNotice 2009-13; KOC Motice 2008-26; REL Motice 2008-2;
REL MNotice 2005-105; RRL Notice 2008-17;

REL Motice 2005-127; RRL Notice 2005-24; RRL Notice 2005-25;
REL Motice 2005-17%; RRL Motice 2008-10; REL Notice 2007-49;
REL Motice 2007-20; REL Notice 2(07-11; REL MNatice 2007-80;
RREL Motice 2004-68; KOC Maotice Z009-36, Dec. §, 2009,

REL Motice 2009-6, October |5, 2000, KOCC Motice 2000-1;

KCC Notice 2010-12; KCC Notice 2010-13

Taiwan — Radio

LPO00Z; PLMNO7; PLMNOT; PLMNOS

Australia - New Zealand —
Radio

AR 27722 ASNES 4281 AS/NZS 4268; ASMNES 4280.1: ASNZS 4583
ASNZS A280.2; AS/NZS 4281; ASMNZS 4205, ASNZS 4582
ASMNES 4769 11 AS/NZS 4769.2; ASNIS 4770; ASMNES 4771

Hong Kong — Radio

HETA 1002; HETA 1007, HRTA 1008; HKTA 1010; HKTA 1013;
HETA 1016; HEKTA 1020; HKTA 1022; HKTA 1026; HKTA 1027;
HETA 102%; HEKTA 1030; HKTA 1031; HKTA 1032; HKTA 1033;
HETA 1034 HETA [035; HETA [036; HETA [037; HETA [03%;
HETA 1041; HKTA 1042; HETA 1043; HKTA 1044; HKTA 1046;
HETA 1047 HKTA [048; HEKTA 1049 HETA 1051 HRTATO52;
HETAI053; HKTA 1054; HKTA 1055

(AZLA Certificate Mo, 274201} Revised 01/12/2011 /gﬁ_ 4&?/——/ Pape 4 of B
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FOC Telephone Terminal
Equipment
Scope Cl

ANSHTIA-308-4:03; ANSITIA-9608-A4-1:00; ANSITIA-8608-A-2:0:4;
AMNSLTIA-968-A-3105: ANSITIA-968-A-4:07: ANSITIA-96E-A-5:07;
TIA-968-0B: FCC Rule Part 68: 47 CFR Part 68.316: 47 CTR Part 68,317
ANSITIAEIA-404-C; TIA-810-B; TILTROQGO (2002} TCB-31-B (1998);
TIA-4T0.110-C: TIA-810-B: TIA-920

Canada — Telecom

C5-03 Pant W 1ssue 92000 Amendment 15

CH=03 Part VI lssue 92009 Amendment 4;

C5-03 Pant 1 ssue 92006 Amendment 3; C8-03 Part 1] [sswe 9:2004;
CS-03 Part 11 Issue 9:2004; CS-03 Part 'V Issue 22004 |

C5-03 Pant W1 ssue 92004 C5-03 Part VI lssoe 92006 Amendment 3;
Ch=03 Part VI Issue 92007 Amendment 3.

C5-03 Tasue D10 + A2(06) + AZ(08)

FEurope - Telecom

THR 2; 011997, THR 004 Ed. 1,95 + AL (9T TBR 1. TR 3;

IBR 12:A1 01-1996; TBR (13 ed.1; TBR 024 ed.1; TBR 25; TBR 38 ed.T;
ETSIES 203 021-05 : ETSI ES 203 021-2 ; ETSI ES 021-3;

IBR O21; ETSLEG 201 121; ETS1EN 300 437; ETSI TS 101 270-1;
ITU-T Recommendation €920,

ITU-T Recommendation 0,920 — Amendment 1

ITU-T Recommendation (.921:
ITU=T Recommendation €921
ITU-T Recommendation (.93]:
ITU-T Recommendation Q931 ~ Amendment |

Ervatum | (02/2003) ITU-T Recommendation ().931 (05/10098);

150N User Metwork Interface Layer 3 Specification for Basic Call Control;
ITUT Recommendation P,300

Amendment |

Australin = Telecom

Australio = Telecom

ASCA SOO3, 12010; ASCA SOO3.2:20010; AS/CA SO03,3:2000;
ASICA S004:2010: AS/ACIE S006:2008; ASACIF S041.1:20049
ASACIF 5041, 2:2000; ASACIF 5041,3:2009; ASACIF 50421 :2008;
ASACIF 5043, 2:2008; AS/ACIF S043.3:2008; AS/ACIF S002:05;
ASACIE 5003:06; ASACIF 5004:06;

ASACIE S006:00; ASACIF S016:01; ASACIF 5031:01;

ASACIF 5038:00; ASACIF 5040:01: ASACIF 5041:05;

AS/ACIHE 504320060 AS ACIF S042.1

Mew Zealand - Telecom

' Singapore — Telecom

PTC200:2006; PTCI00 1ssue No.2:97 + A(980); PTC220; PTCIT3:2007;
IMA 115 THNA 117

1DA TS ADSL, Issue 1, Rev. | (April 2006);

1DA TS DLC, Issue | (July 2005);

1DA TS ISDN BA, lssue | (July 2003);

10A TS ISDM PRA, Issue | (July 2005);

IDA TS 1SN 3 (Oct, 2000); DA TS-PSTHN, Issue | (March 2007);
IDA TS ACLIP 07

HETA 2007 HKTA 2018; HKTA 201%; HKTA 2022; HKTA 2023;
HETA 2024 HKTA 2026; HKTA 2027; HETA 2028; HKTA 202%;
HKTA 2030; HKTA 2051; HKTA 2052; HKTA 2033

P )
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Wigtnam — Telecom TCN 68-188:2000; TCN 68-193:2003; TCN 68-190:2001;
TON 6E-143:2003; TCMN 68-192:2003; TCN 63-1892000;
TCN 68-221:2004: TCN 68-222:2004; TCK 68-245:2004;
TON 63-223:2004

Korea — Telecom RRA Motice 200038, Sep. |1, 2009,

REA MNotice 2009-7 (including attachments 1, 3, 5 ,6);

Presidential Decree 21098, RRL Notice 2007-30:

REL MNotice 2008-10 (attachments 1, 3, 3, 6); RRL Notice 2009-25;
REL Motice 2008-59

China— Telecom YT 514-198; YIVT 1277 0-2003; GBT 17904, 1-1999%;
GB/T 17904.2-1999: GB/T 17154.1-1997: GB/T 17154 219407
YT 1091-2000; ¥ DT 1006-1999; GBT 1 TT89-199%

Taiwan — Telecom PSTMOL:03; ADSLOL:0E: 1DO002: 156 100: 93

Japan — Telecom JATE Blue Book, Green Book:

Ministerial Ordinance of the Ministry of Posts and Telecommunications Mo.
31 of April 1, 1985 (last amended on March 22 20047,

Ordinance Concerning Technical Conditions Compliance Approval etc. of
Terminal Equipment

South Aftica - Telecom DPT-TE-001; TE-002; TE-003; TE-004; TE-005; TE-006; TE-00T:
TE-008; TE-009: TE-010; TE-012 {telephone interface);

TE-013 {telephone interface); TE-014; TE-015; TE-018; SWS-001;
SWE-002: SWE-003; SWS-004; SWS-005; SWS-006; SWS-007;
SWE-D08: SWE-009; SWS-010

Israel - Telecom lsrael Mol Spe, 23796

Mexico — Telecom NOM-151-5CT1-1999; NOM-152-5CT1-199%
Argentina - Telecom CMC-8T2-44-01

Brazil — Telecom Resalution 392-2005

International Telecom Union | ITU-T-G.703:00; ITU-T-G.823:93; [TU-T G824,
ITU-T G825, ITU-T-G.991.2; ITU-T-G.992.1;
ITU-T-G.992.3; ITU-T-G.992.5; ITU-T-G.993.1

Product Safety IEC 60950-1; EM 60950-1; UL 60950-1; IEC a0601-1-1;
CAN/CSA 22.2 NO. 60950-1-03: S5-EN 60950-1: AS/NZ 60950-1,
{voltage surge festing up fo 6EF, excluding Anmex A and H);

NS 14336, CNS 14408, GB4%43;

President Motice 20664; RRL Notice 2008- 10 (anachment 4);

REA Notice 2009-7 (attachment 4);

TOM 68-190:2003; SABS IEC a0950; IEC/EN 61 558;

IECVEN 615538-2-7; EN 62115, 1EC 60215; EN 60958;

EN 60598 IEC 215 (1987) + AL (1992) « AZ (1994)

Japan - Radio ARIB 5TD-T31; ARIB STD-T66; RCR 5TD-1; RCR STD-29;
ARIB STD-T%4 Fascicle 1; ARIB STD-T90; ARIB STD-THS;
RCR 8TD-33

) 73
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SAR & HAC IEEE PI1528:2003 + Adl; IEEE 1528A:2005;

FCC QET Bulletin 65 Supplement C; FCC OET Bulletin 65; ANS1 C935;
AMSI CA3.19: FCC 47 CFR 20.19; H46-299-271FE: EN S0360:

EM 50361; IEC62209-1; 1EC 62209-2; EM 50371; EN S0383; EM 50357;
EN 50364: RRL 2008-158: RRL 2008-16: KCC 2009-27: RRL 2004-67,
CNS 14958-1; CNS 14959; NAS 2T72,1; NZS 6609.2; Resolution N 333

Japan —
Motification No. 88 of
MIC 2004
Table Mo 13 CB Radio
Tahle No 21 Cordless Telephone
Table Mos 22-1 thru 22-17 | Low Power Radio Equipment
Table Mo 36 Low Power Security System
Table Mo 43 Low Power Data Communication in the 2.4 GHz Band
Table Mo 44 Low Power Data Communication in the 2.4 GHz Band
Table Mo 45 Low Power Data Communication in the 3.2, 5.3, 5.6 GHz Bands
Table Mo 46 Low Power Data Communication in the 25 and 27 GHz Bands
l'able Mo 47 Base Station for 3 GHz Band Wircless Access System
Table Mo 47 Base Station for 5 GHz Band Wireless Access System (low spurious type)
Tahle Mo 47 Land Mobile Relay for 5 GHe Band Wireless Access System (limited for use
in special zones)
Table Mo 47 Land Mobile Relay for 3 GHe Band Wireless Access Svatem (limited for use
in special zones, low spurious type)
Tahle No 47 Land Mobile Relay for 5 GHe Band Wireless Access System
Tahle No 47 Land Mobile Relay for 5 GHz Band Wireless Access System {low spurious
Table No 47 :%rﬁ'ﬂ'mmile Relay for S GHz Band Wireless Access System (low power
bype)
Table No 50 Digital Cordless Telephone
Table Mo 50 PHS Base Station
Table Mo 50 FHS Land Mobile Station
Table Mo 30 PHS Relay Station
Table Mo 50 PHS Test Station
Table No o4 Maobile Station for Dedicated Short Range Communication Systems
Tahle Mo 64 Base Station for Dedicated Short Rangmm unication Systems
Tahle Mo 64 I'est Station for Dedicated Short Range Communication Systems
Table Mo 70 UWE (Ultra Wide Band) Radio System

(AZLA Certificate Mo, 274201} Revised 01/12/2011 /!I%L-_ 4&?/——/ Pape 7 of B
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"Mote: This accreditation covers testing performed at the laboratory listed above and the OATS located at
44366 Scuth Grimmer Blvd., Fremont CA 94538, At this site “Radiated Emissions™ are tested at a

measurement distance of [ 0m.
“Limitations for listed standards are indicated by italics and Scope excludes protocol sections of applicable

standards,
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The American Association for Laboratory Accreditation

[ Wnr.l'd_lifrass A.ccr‘edﬁ?ﬁhn

Accredited Product Certification Body

A2LA has pocredited

SIEMIC LABORATORIES

San Jose, CA
for technical competence & a

Product Certification Body

This prodhect certification hody is aecredited in accordance with the recognized Infernational Standard 1SOAEC Guide 65 1959
Crewerad reguirenients for bodies aperating product certification sypstems. This accreditation demonstrates technical competence for a defined
seope and the operation of a quality management svstem for a Telecommunications Certification Body (TCR} meeting
FOC (LS. DA (Singapore), 1O {Canada), OF TA (Hong Kong), and Japan (MIC) requirements,

Presented this 23rd day of Movember 2000

£t Mg

President & CEO &

For the Accreditation Council
Certificale Mumber 2742 01
Walid to Seplember 30, 2012
Revised December 16, 2010

P e progieer ceriloaion sofemes o witieh dhis aceredinerion appdies, svose sefer o e seprizaniar s Peadeer Cerificanar Soopse af Aearsdinaion
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The American Association for Laboratory Accreditation

“World Class Accredrtotion”

SCOPE OF ACCREDITATION T ISOVIEC GUITDE 65:19%

SIEMIC INC.
2206 Ringwood Ave.
San Jose, CA 95151
Mr, Snell Leong (Auwthorized Representative)  Phone; 408 526 1188
WWW. Siemic.com

PRODUCT CERTIFICATION COMFORMITY ASSESSMENT BODY (CAR)
Walid w: Seplember 30, 2012 Certilicate Mumber: 2742.02
In recognition of the successful completion of the A2LA Certification Body Accreditation Program evaluation,
including the LS Federal Communications Commission {FOC), Industry Canada {1C), Singapore {1DA) and
Hoeng Kong {OFTA) requirements for the indicated types of produst cerlifications, acereditation is granted 1o
this organization to perform the following product certification schemes:
Econamy Scope

Federal Communication Commission - (FCC)

Linlicensed Radio Frequeney Devices AlAZ A A
Licensed Radio Frequency Devices Bl B2, B3, B4
Telephone Terminal Equipment C

*Plegse refer toe FOC TOR Program Roles and Responsibilities, released July 22, 2000 deieiling scopes, rodes and
respowsibifities. figes Gallfoss oo pov ool kdb forms FTSSearchResultPage. cfm ?id = 4468 3k nwitch = F

 Canada -

Radio Seope |-Licence-Exempt Radio Frequency Devices;
Scope 2-Licensed Personal Mobile Radio Services:
Seope 3-Licensed General Mobile & Fixed Radio Services:
Scope d-Licensed Maritime & Aviation Radio Services;
Seope S-Licensed Fixed Microwave Radio Services;

*Pleare refer fo Indusiry Camada (10 wabsite af: fiipda e g cadelesite smi-get nefleng sfSERE lim!

IDA — Singapore

Liree Terminal Eguipment All Technical Specifications for Line Terminal
Equipment — Table 1 of [DA MEA Recognition
Scheme:; 2000, Anpex 2

Radio-Communication Fguipment All Technical Speciications for Radio-Communication
Equipment — Table 2 of [DA MEA Recognition
Scheme: 2000, Anpex 2

fite i
oy e

,5d:_ Page | of 2

5301 Buckeystown Pike, Suite 350 | Frederick, Maryland 21704-8373 | Phone: 301 644 32 Fax: 301 662 2974 | wwwAllAorg

*Fieage refer o dnfo-Commurication Developmen Authovify (104} Singapare we
Jeirr e sl oo e dloe Podicies 38 2 2R v Palicios i
freme plf
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OFTA — Hong Kong

Radio Equipment HETA 1001, 1002, 1003, 1004, 1005, 1006, 1007, 1008,
1005, 1000, 1015, 1016, 1009, 1020, 1022, 1026, 1027,
1029, 1030, 10310, 1032, 1033, 1034, 1035, 1036, 1037,
TO3E, 1039, 1041, 1042, 1043, 1044, 1045, 1046. 1047,
1048, 1049, 1050, 10531, 1052, 1053, 1054, 1035

*Plecase refer o the (ffice of the Telecomarumications Awhorine's website af!
fnitps e el goy, Aol stamalrels R T Spenhita- [ Doy At

Fixed Metwork Equipment HKTA 2000, 2005, 2001, 2012, 2013, 2014, 2015, 2016
2007, 2008, 2009, 2020, 2021, 2022, 2023, 2024, 2025,
2026, 2027, 2028, 2029, 2030, 2031, 2032, 2033, 2034,
2035, 2036, 2037, 2040, 2041, 2102, 2103,
2104, 2108, 22010, 2202, 2203, 2204

*Piease refir o the Office aof the Telecommrumicoations Awthovily s website o
Iittpe A affa gov bk en standards FTR A Spec hkita- 2, fiml

MIC — Japan
Terminal Equipment Scope Al - Terminal Equipment for the Purpose of Calls
Radio Equipment Scope B1 - Unlicensed Station (all classes of equipment)

(A2LA Cert, No, 2742,02) Revised 12/ 16/2010 & ) Page 2 of 2
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SIEMIC ACREDITATION DETAIL

FEDERAL COMMUNICATIONS COMMISSION

Laboratery Division
T435 Oakland Mills Road
Columbia, MDD 21046
June OF, 2011
Registration Mumber; 783147

SIEMIC Lahoratories
2206 Rngwood Avenue,
San Jose, CA 95131
Adtention Leshe Bai, Director of Certification
Re Measurement facility Jocated at San Jose

Anechoic chamber {3 meters)
Date of Renewal: June OF, 2011

Dear Sir or Madam:

Your request for renewal of the registration of the subject measurement facility has been received, The iformation
subrmitted fas baen placed in yvour file and the registration has been renewed. The name of vour crganization will
remarn on the list of facilities whose measurement data will be accepted in conpunction with applizations for
Certification under Parts 15 or 18 of the Commission's Rules. Please note that the file must be updated for any
changes made w the facility and the registration must he renewed at Jeast every three years.

Measurement facilities that have indicated that they are avalable to the public to perfonm measurement services on

i [ee basis may be found on the FCC website www [ecgoy under E-Filing, OET Equipment Authorizetion
Electronic Filing, Test Firma.

Sincerely,

Phyllzs Parrsh
Inchastry Analys
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March 4, 2009

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by Industry Canada (IC),
under the Asia Pacific Economic Cooperation for Telecommunications Equipment Mutual
Recognition Arrangement (APEC Tel MRA). Your laboratory is now designated to act as a
Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures, of the APEC Tel
MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131 USA
Identification No.:  US0160

Recognized Scope:  CS-03 Part I, 11, V, VI, VII and VIII

You may submit test data to IC to verify that the equipment to be imported into Canada satisfies
the applicable requirements. The designation of your organization will remain in force as long as
its accreditation for the designated scope remains valid and comply with the designation
requirements.

Recognized CABs are listed on the NIST website at http:/ts.nist.gov/mra. Please contact
Ms. Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov if you have any questions.

Sincerely,

i —
David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: CAB Program Manager

NIST
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el Gl dns

Maw 27, 2010 OUE FILE: d6405-4842
Submizaion Mo 1TANESG

Sicmic Inc.

2206 Ringwood Ave
San Joss, (A 035131
J5A

Afterfion: Sncll Leong
Irzar SirdMadame;

The Dinreau has received vour application for e renewal of o 31n alternative test zite. Be advized thar the
information received was satisfactory (o Industoy Canada, The following memberis) 18 now assocated to the
zire(z 1 for which registration / reneveal waz songht 4842417 Please reference the appropriate zire munber
in Lhe body of les repoats conlmmng messurements perfomned onthe sie, In addicdon, please keep for your
records the following mformation:

- Yonur primary code iz 4842
= The company number associated to the site(s) locsted at the above address 1s; 45424

Funthemuare, o obtain of renew a unique site munber, the applicant zhall demonsteate that the site has been
accreclited to A S 63 4-2003 or larer. A scope of accraditation indicating the accreditation by a recognized
accredication bedy to ANSI C63.4-2003 of laver shall be accexed. Pleawe indicate in a letter the previous
assiznied site munber if applicable and the tvpe of site (example: 3 metre OATS or 3 metre chamber). If the
Tt Facility i mol accredited o AN S1CE3A-2003 or laler, Lhe teal Racility shall s bl (es) data demores) mime
full comphiance with the AMSL sandard. The Burean will evaluare the Gling to determine if recognition shall
b grramibel.

The frequency for re-validaticn of the test ste and the infermation that 1= required o be filed or retaimed by
the texring oty shall comply with the requiremencs excablished by the accrediting creanizaticn. ITowever, i
all cases, test site re-validation shall oceur on an interval not 1o excesd two vears, There is no fee ar fomm
sssocibel wilh an OATE Aling. GATS aulrmssions e encouraged o be sulemied elecromcally o the
Burean usng the following URL;

b falralegisic.ge. ca’epicantermelinceb-bhalns Penh_ 000052 e himl.

If won have any questions, Yol may contact the Burean by e-mail an cenification reand@ic scca Please
reference our file and subnizsion number abave for all correspomd ence.

Wougs sincerely,

10z mindar o4

For Wirslaes Labofaory Maags

Clen LEficat v aod Eoireend iog Do e
30 Cadmg Aew, Saddoig A

Bl Box 11450 Stasion “F

Crewn, COrbaciz BXE S8

Eial. dulwnderglllae g

T Mo 815 SRES3E3

Fox Wz (818 5504752
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FEDERAL COMMUNICATIONS COMMISSION
Laboratory Division
7435 Oakland Mills Road
Columbia, MD 21046

August 28, 2008

Siemic Laboratories
2206 Ringwood Ave.,
San Jose, CA 95131

Allention: Leslie Bai

Rei__ N Accreditation of Siemic Laboratories.

Designation Number: US1109
Test Firm Registration #: 540430

Dear Sir or Madam:

We have been notified by American Association for Laboratory Accreditation that Siemic Laboratories has been
accredited as a Conformity Assessment Body (CAB).

At this time Siemic Laboratories is hereby designated to perform compliance testing on equipment subject to
Declaration Of Conformity (DOC) and Certification under Parts 15 and 18 of the Commission's Rules.

This designation wili expire upon expiration of the accreditation or notification of withdrawal of designation.

Sincerely,

George Tannahill
Electronics Engineer
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November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: Siemic, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.; Us0160

Recognized Scope:  EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
4769.2, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF S002:05, AS/ACIF S003:06, AS/ACIF S004:06,
AS/ACIF S000:01, AS/ACIF S016:01, AS/ACIF 8031:01, AS/ACIF S038:01,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. Please contact Ms. Ramona
Saar, at (301) 975-5521 or ramona.saar@nist.gov if you have questions.

Sincerely,

P T Al

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Snell Leong, Siemic, Inc.; Ramona Saar, NIST N ISI-
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DR e B o
IR AV RS Radio Research Agency
KOREA COMMUNICATIONS COMMISSION Tel: +62 2 TI0 GBLD
REFUBLIC OF KOREA Fast: +&2 2 710 6619
1, Wonhvoro-3ga, Yongsan-gu, Scoul, 140-848, Korea Homepage @ wawrra,go ke
KCCRRA 14™ Jan, 2011
Rl Research

e Comnianaalzng Conmiissiom
M, 'I'n'nni'rp'mn—ﬂp. ?Dmplmpl
Savml Ko 10548

(T} 83-2-710-6610, {Fox) B2-2-T10-6619
Jam 145, 2011

Mr. David P, Alderman

Growp Leader, Sandards Coordination and Conformity Group
Mational Institute of Sandards and Te:hnn[nw

100 Buresis Dieive, Stop 2100

Gaithersburg, Maryland 2088902100, USA

Digar Mr. David F. Alderman:
This is bo confirm the recognition by Radio Research Agency of

SIEMIC, Inc. (US0160)

a5 an aceredited Conformity Assessment Body (CAR) under the terms of Phase [ of the APEC TEL MEA, The
scope for which this laboratory has been recognized is given below,

Coverage Standards Date of

Recognition
IEMI ; KCC Motice 2008-39, RRL Notice 2008-3 and KNZ2
EMS : KCC MNotice 2008-38, BRL Motice 2008-4, KN24, KN 61000 4.2, 4.3, 44,
145, <deti, 4-B, ~3-T1
Current Seope |Radic : RRL Notice 2008-26, RRL Notice 2008-2, RRL Motice 2008-10, RRL Notics
2007-49, RRL Matice 2007-20, REL Wotice 2007-11, RRL Notice 2007-80, RRL]  Jan 14t 2011
Motice HI04-68
Tedecom : President Notice 20664, RRL Notice 2007-30, 2008-7(1,34.5,6)
Updated Scope [SAI : REA Neotice J008-16, REA Notice 2006-18, KOG Natice 2008-27

This recognition is contingent upon the maintenance of this CAB's accreditation status and is limited to the
standards listed above.

If you have any inquiries about this recognition, please contact to Certification Division of Radio Research
Agency with above address and telephone numbers.

Best Regards, \_{
=" s
Ahn, Kon-Young

Dhrector Certification Division
Enclosurs

ce: Ramona Saar — NIST,
JungMin Park - REA
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4
:"; ‘L - UNITED STATES DEPARTMENT OF COMBMERCE
L Matianal Institute of Standards and Techmnology
.._I;;_w.-"..} Gatharsbing, Mardord 20895

Bay 3, 2006

W, Leslis Bai

SIEMIC Labormories
220 Fimgwiosod Averiic
San Jose, CA 95131

[Rear Wi BHas:

[ @m pleased 1o inform yow thet your lahoratory has been recognized by the Chinese Toipei's
Banzan of Standards, Metrology, and Inspection (BSMIT} ander the Asia Facific Economie
Cogperation {APEC) Mutsal Becopnition Arcangement (MRA]L  Your labomalary 15 noaw
designated o act & a Conformily Assesamwnt Body {CAB) under Appendix B, Phase 1
Procedures, of the APEC Tel BMEA. You may submmdt test daca to BSMI 4o verify that the
eqquipment 1o be invpored inte Chinese Taipei sulasfies the applicable requirements. The
designation of your crganizaiion will remain in foece as long as s sccreditstion for the
desipnated scope reralng valid sand comply with the designation requiremssnts. The pertisee
designaticn mformation i3 as fellows

- B5MI number: SLZ-IN-E-1130K Must be applied o the test reports)
- LS ldentification Ma: S0 16ai

- Seope of Cheaignation: CMNS 154358

- Aagthorized signatory e, Leslie Bai

ke nomees of all recogrized CAB: will be postad on the MIST website at higpoiis nislgowimm

[f you have any questions. please cotact Me. Dhil llon s 301 -973-3321. We appreciale your
caminued interest in our infermational condoemily assessment ACIEvVITIES,

Singerely,

L ) B ot

David F. Alderman
Giroaip Lender, Smndards Coordmation and Condormaty Giroap

oC: Jogindar Dihilkom

NIST
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fﬂ%x UNITED STATES DEPARTMENT OF COMMERCE

S

J National Institute of Standards and Technology

P oo Gathersburg, Maryland 20893-

March 16, 2009

Mr. LeslicBai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr, Bai:

MIST iz pleased to inform you that your laboratory has been recopnized by the Mational
Communications Commission (NCC) for the requested scope expansion under the Asia Pacific
Economic Cooperation for Telecommunications Equipment Mutual Recognition Arrangement
(APEC Tel MRA). Your laboratory is designated 1o acl as a Conformity Assessment Body (CAB)
under Appendix B, Phase I Procedures, of the APEC Tel MBA. The pertinent information about
vour lahoratory’s designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

ldentification No.: US040

Current Scope: LPO0O0OZ, PETHNO1, ADSLOL, ID0002, 156100 and CNS 14336
Additional Seope: FLMNOT

Yo may submit test data to NCC to verify that the equipment to be imported into China satisfies the
applicable requirements. The designation of your organization will remain in foree as long as its
accreditation for the desipnated scope remains valid and comply with the designation requirements.

Recognized CABS are listed on the NIST website at http:/ts.nist.gov/mra. If you have any gquestions
plfme contact R.amunu ‘Faar at (Jm ) 9?5 5521 or rﬂmona.:-aaa‘@mst gm'

Sml:;ml:.r.

David F. Alderman

Group Leader, Standards Cocrdination and Conformity Group
Standards Services Division

Enclosure

ce: Ramona Saar

NIST
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BO THONG TIN VA TRUYEN THONG  CONG HOA XA HOI CHU NGHIA VIET NAM
e o Die lip - Ty do - Hanh phiic

Sé: 6 & /QD-BTTTT Ha Ngi, ngay A9thdng 01 nim 2011

QUYET PINH
Vé viée Thira nhiin Phong do kiém

BO TRUONG BO THONG TIN VA TRUYEN THONG

Ciin cir Nghj dinh w 187/2007ND-CP ngiy 25/12/2007 cia Chinh phii quy dinh
chire ning, nhiém vy, quyén han va co céu td chirc cia Bo Thong tin va Truyén thing;

Can cir Quyét dinh s6 172/2003/QD-BBCVT ngay 29/10/2003 cia Bj trueng Bi
Buru chinh, Vién théng (nay 12 B Thong tin va Truyén thing) quy dinh vé viéc thira
nhiin ¢dc Phong do kiém di duge ciac Bén tham gia Thod thudin thira nhin lin nhau vé
danh gid hop chudn thiét bj vién théng vai Viét Nam chi dinh;

Theo d& nghi cla Vy trirdmg Vu Khoa hoe va Cong nghé,

QUYET DINH:

Diéu 1. Thira nhin phong do kiém:

SIEMIC, INC. - US0160

Bia chi: 2206 Ringwood Avenue, San Jose, CA 95131 USA
(dd dwge Vién tiéu chudn va cin nghé qu:‘}s. gia Hoa Ky (NIST) chi dinh va dé nghij thira
nhin) ddp img ddy di cic yéu ciu vé viée thira nhin Fhing do kiém da duge Bén tham
gia Thoa thudn thira nhin lan nhau vé dinh gid hop chudn thiét bj vién thong véi Viét
Nam chi dinh theo Quyét dinh sb 172/2003/QBD-BBCVT vdi pham vi thira nhin kém theo
Quyét dinh nay.

Ditu 2. Phong do kiém ¢ tén tai Piéu 1 co cic quyén lgi va nghia vy theo quy
dinh tai Quyét djnh sd 172/2003/QD-BBCVT.

Diéu 3. Phong do iglcm ¢6 tén tai Pidu 1 va cdc co quan, td chirc ¢6 lién quan chiu
trich nhiém thi hanh Quyét dinh nay.

Diéu 4. Quyét dinh nay c6 hidu lye dén ngay 30/09/2012.4. 9

KT, BO TRUONG
~FHL TRUONG

N whifn:
- Nhu Bicu 3; )
- Bj trwimg (& hic);

- Trung tim Théng tin (dé diing website); AR o 1* ) g
- Lam: W. KHCN. = _ - _;-.-_I. 4 /

Nguyén Thanh Hung
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{ffﬁi\ Laboratorio Valentin V. Rivero
Fa B |

[ - <ITE

Maxico DDF 8 16 de cclubre de 2006

LESLIE BAI

DIRECTOR OF CERTIFICATION
SIEMIC LABORATORIES, IMNC.
ACCESSNG GLOEAL MARKETS
PREEENTE

Emn pOmBsasitn a fu egirto de fecha 5 de saptiambing dal % a0 cumo, b= comends
ouee  ESlamos muy  inlerasedoe: en Su o mbencidn de fimnar un Acuencs  de
ReacornocimiEnia Kuluo, para o cusal adjunmi 8 SEhe SS90k encorvara & Acuendo e
Hioma ngles ¥ aspsndl pralenado de los ouales = piodo soa ressads ¥ OEN SU S
Camega, para gue 51 ela oo acuerdo poder Srmarda paa mandardn can e
A bor idsders Ml conae pova su visio bueno y asi podar sjerser dicke scmrdc

AprouRcha B8 esoriln pars mencionare que nuestro ntermediano gesior sara 18
Empress lzabel o MEwoo, 5.4 deCO Y amprags Qe ha colaborass durais mucho
lampn con noscinos o B islascrisds g la evaluscion de & corformidad v oo cussnia
—on ampl| expenencea en ia gestona de la canficecs &n da cumplmients oon Mormas
Oficiales Mexcanas de produshs & AMddoa

g daspico da usied enviandoks un Gondial falude y esperanda su=s comentanos al
SCuEnda qUE NoS 0oUDa
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& \}_'_f; c"‘ UNITED STATES DEPARTMENT OF COMMERCE
s =R s National Institute of Standards and Technology
’*«a%@; o Gaithersburg, Maryland 20839-

December 8, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 935131

Dear Mr, Bai:

NIST is pleased to inform you that your laboratory has been recognized by the Office of the
Telecommunications Authority (OFTA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your
laboratory is now designated to act as a Conformity Assessment Body (CAB) under Appendix B,
Phase I Procedures, of the APEC Tel MRA. The pertinent information about your laboratory’s
designation is as follows:

CAB Name: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, California 95131 USA

Identification No.:  US0160

Recognized Scope:  Radio: HKTA 1002, 1007, 1008, 1010, 1015, 1016, 1020, 1022, 1026,
1027, 1029, 1030, 1031, 1032, 1033, 1034, 1035, 1036, 1037, 1039, 1041,
1042, 1043, 1044, 1046, 1047, 1048, 1049, 1051
Telecom: HKTA 2011, 2012, 2013, 2014, 2017, 2018, 2022, 2024, 2026,
2027, 2028, 2029, 2030, 2031, 2032, 2033

You may submit test data to OFTA to verify that the equipment to be imported into Hong Kong
satisfies the applicable requirements. The designation of your organization will remain in force
as long as its accreditation for the designated scope remains valid and comply with the
designation requirements.

Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra. If you have any
questions please contact Ramona Saar at (301) 975-5521 or ramona.saar@nist.gov.

Sincerely,

David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division

Enclosure

cc: Ramona Saar ler
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November 20, 2008

Mr. Leslie Bai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr. Bai:

NIST 1s pleased to inform you that your laboratory has been recognized by the Australian
Communications and Media Authority (ACMA) under the Asia Pacific Economic Cooperation for
Telecommunications Equipment Mutual Recognition Arrangement (APEC Tel MRA). Your laboratory is
now designated to act as a Conformity Assessment Body (CAB) under Appendix B, Phase I Procedures,
of the APEC Tel MRA. The pertinent information about your laboratory’s designation is as follows:

CAB Name: Siemic, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.: US0160

Recognized Scope: EMC: AS/NZS 4251.1 (until 5/31/2009), AS/NZS 4251.2 (until 5/31/2009),
AS/NZS CISPR 11, AS/NZS CISPR 14.1, AS/NZS CISPR 22, AS/NZS
61000.6.3, AS/NZS 61000.6.4
Radiocommunications: AS/NZS 4281, AS/NZS 4268, AS/NZS 4280.1, AS/NZS
4280.2, AS/NZS 4295, AS/NZS 4582, AS/NZS 4583, AS/NZS 4769.1, AS/NZS
4769.2, AS/NZS 4770, AS/NZS 4771
Telecommunications: AS/ACIF 8002:05, AS/ACIF S003:06, AS/ACIF S004:06,
AS/ACIF S006:01, AS/ACIF S016:01, AS/ACIF S031:01, AS/ACIF S038:01,
AS/ACIF S040:01, AS/ACIF S041:05, AS/ACIF S043.2:06, AS/NZS 60950.1

You may submit test data to ACMA to verify that the equipment to be imported into Australia satisfies
the applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.
Recognized CABs are listed on the NIST website at http://ts.nist.gov/mra, Please contact Ms. Ramona

Saar, at (301) 975-5521 or ramona.saar{@nist.gov if you have questions.
Sincerely,
] T, Al
/ (A
David F. Alderman
Group Leader, Standards Coordination and Conformity Group

Standards Services Division

Enclosure

cc: Snell Leong, Siemic, Inc.; Ramona Saar, NIST N'Sr
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NATA

\V 4

Leslie Bai

SIEMIC. Inc.

2206 Ringwood Avenue Movember 4, 2008
San Jose, CA 95127

Under Australian government legislation, the Australian Communications and Mecia Authority
(ACMA) has determined the National Association of Testing Authorities, Australia (NATA) as
an accreditation body as per Section 409(1) of the Telecommunications Act 1997 (Cth). Pursuant
to Section 409(2) of the Telecommunications Act 1997 (Cth), T am pleased to advise that your
laboratory has been determined as a Recogmised Testing Authority (RTA).

This determination has been made on the basis of your accreditation by A2LA acereditation no.
2742.01 and the Mutual Recognition Agreement between NATA and AZLA. It 15 effective from
11 July 2008. RTA status applies only to the following standards and 1s contingent upon their
contmued inclusion in your laboratory's scope of acereditation.

AS/ACIF S002, AS/ACTF S003, AS/ACIF S004,
AS/ACIF S006, AS/ACTF S016, AS/ACIF S031,
AS/ACIF S038, AS/ACTF S041 and

AS/ACIF S043.2

As an RTA, your laboratory has the following obligations:

1. the laboratory shall continue to meet all of the accreditation criteria of A2LA;

2. the authorised representative of the laboratory shall notify NATA of changes to the staff or
operations of the laboratory which would affect the performance of the tests for which the
laboratory has been determined;

3. compliance of equipment shall be reported on test reports bearing the A?LA logo/endorsement.

Curent information on the Australian Communications and Media Authority and regulatory
requirements for telecommumications products within Australia can be obtamed from the
ACMA's web-site at "http:/'www.acma. gov.au". Further information about NATA may be
gaimed by visiting "http:/www.nata asn.au".

Please note that AS/ACIF S040 and New Zealand standards do not form part of the RTA scheme.

Your RTA listing will appear on the NATA website shortly.

Kind Regards

Chris Norton,

Senior Scientific Officer

Measurement Science and Technology

National Association of Testing Authorities (NATA)
71-73 Flenungton Road

North Melbowne Vie 3051

Australia

Ph: +61 39329 1633 Fx: +61 393265148

E-Mail: Christopher Norton@nata.asn.au
Internet: www.nata asn au
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VOCr Council

CERTIFICATE

Company: SIEMIC Laboratories

<Member No. 3081 >
Facility: SIEMIC Laboratories
(Radiation 3 meter site) ‘
Location of Facility:

2206 Ringwood Ave , San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: R-3083
Date of Registration: October 01, 2010
Thie Certificate is valid until September 30, 2012
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SIEMIC ACREDITATION DETAILS:

CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 =

Facility: SIEMIC Laboratories
(Main Porta Conducted Interference Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: C-3421
Date of Registration: October 01, 2010
This Certificate is valid until  September 30, 2012
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CERTIFICATE

Company: SIEMIC Laboratories
<Member No. 3081 >

Facility: SIEMIC Laboratories
{Telecominication Ports Conducted Disturbance Measurement)

Location of Facility:
2206 Ringwood Ave San Jose, CA 95131, USA

This is to certify that the following measuring facility
has been registered in accordance with the Rules
for Voluntary Control Measures

Registration No.: T-1697
Date of Registration: Oectober 01, 2010
This Certificate is valid until September 30, 2012
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